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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

Equipment Digital Media Receiver
Model Name C1125P
FCCID 2AP64-2872

WLAN 11b/g/n HT20

WLAN 11a/n HT20/HT40

WLAN 1l1ac VHT20/VHT40/VHT80
Bluetooth BR/EDR/LE

EUT supports Radios application

1.2 Product Specification of Equipment Under Test

Standards-related Product Specification

2400 MHz ~ 2483.5 MHz

Tx/Rx Frequency Range 5180 MHz ~ 5240 MHz

5725 MHz ~ 5850 MHz

<Ant. 1>

<2400 MHz ~ 2483.5 MHz>

Bluetooth LE 2Mbps: 5.23 dBm (0.0033 W)
802.11b : 21.60 dBm (0.1445 W)
802.11g : 21.94 dBm (0.1563 W)
802.11n HT20 : 21.54 dBm (0.1426 W)
<5180 MHz ~ 5240 MHz>

802.11n HT40 : 18.50 dBm / 0.0708 W
802.11ac VHT40 : 18.48 dBm / 0.0705 W
802.11ac VHT80 : 13.52 dBm / 0.0225 W
<5745 MHz ~ 5825 MHz>

802.11n HT40: 17.82 dBm / 0.0605 W
802.11ac VHT40 : 17.77 dBm / 0.0598 W
802.11ac VHT80 : 16.61 dBm / 0.0458 W
<Ant. 2>

<2400 MHz ~ 2483.5 MHz>

Bluetooth LE 2Mbps: 7.26 dBm (0.0053 W)
802.11b : 21.46 dBm (0.1400 W)
802.11g : 22.46 dBm (0.1762 W)
802.11n HT20 : 22.57 dBm (0.1807 W)
<5180 MHz ~ 5240 MHz>

802.11n HT40 : 18.80 dBm / 0.0759 W
802.11ac VHT40 : 18.78 dBm / 0.0755 W
802.11ac VHTS80 : 13.49 dBm / 0.0223 W
<5745 MHz ~ 5825 MHz>

802.11n HT40 : 18.14 dBm / 0.0652 W
802.11ac VHT40 : 18.05 dBm / 0.0638 W
802.11ac VHT80 : 17.03 dBm / 0.0505 W

Maximum Output Power to Antenna
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Standards-related Product Specification

<2400 MHz ~ 2483.5 MHz>

Ant. 1 : Fixed Internal Antenna type with gain 2.10 dBi
Ant. 2 : Fixed Internal Antenna type with gain 1.90 dBi
<5180 MHz ~ 5240 MHz>

Antenna Type / Gain Ant. 1 : Fixed Internal Antenna type with gain 3.70 dBi
Ant. 2 : Fixed Internal Antenna type with gain 3.50 dBi
<5725 MHz ~ 5850 MHz>

Ant. 1 : Fixed Internal Antenna type with gain 3.90 dBi
Ant. 2 : Fixed Internal Antenna type with gain 4.00 dBi
Bluetooth LE : GFSK

802.11a/n : OFDM (BPSK / QPSK / 16QAM / 64QAM)
802.11ac : OFDM (BPSK / QPSK / 16QAM / 64QAM /
256QAM)

Type of Modulation

1.3 Modification of EUT

No modifications are made to the EUT during all test items.

TEL : 886-3-327-3456 Page Number 1 60f19
FAX : 886-3-328-4978 Issued Date : Aug. 22, 2018
Report Template No.: BU5-FR15EWL AC MA Version 2.1 Report Version 101



gaa FCC CO-LOCATION RADIO TEST REPORT Report No. : FR840308-01K

1.4 Testing Location

Sporton Lab is accredited to ISO 17025 by Taiwan Accreditation Foundation (TAF code : 1190) and the
FCC designation No. TW1190 and TWO0007 under the FCC 2.948(e) by Mutual Recognition Agreement
(MRA) in FCC Test.

Test Site SPORTON INTERNATIONAL INC.

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.
THO5-HY

Test Site No.

Test Site SPORTON INTERNATIONAL INC.

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.
03CH15-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.

1.5 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB Publication No. 558074 D01 DTS Meas. Guidance v04

+ ANSI C63.10-2013

Remark: All test items were verified and recorded according to the standards and without any deviation
during the test.
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2 Test Configuration of Equipment Under Test

The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated: radiation
emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz, whichever
is lower).

2.1 Carrier Frequency and Channel

2400-2483.5 MHz

2400-2483.5 MHz

802.11b

802.11b

Channel Channel

Channel

Freq. (MHz)

01 2412

11

2462

2400-2483.5 MHz
802.11g

2400-2483.5 MHz

802.11g

Channel Freq. (MHz)

Channel

Freq. (MHz)

01 2412

11

2462

2400-2483.5 MHz
802.11n HT20

2400-2483.5 MHz

802.11n HT20

Channel Freq. (MHz)

Channel

Freq. (MHz)

01 2412

11

2462

5150-5250 MHz
802.11n HT40

5150-5250 MHz
802.11n HT40

Channel Freq. (MHz)

Channel

Freq. (MHz)

38 5190

46

5230

5725-5850 MHz
802.11n HT40

5725-5850 MHz
802.11n HT40

Channel Freq. (MHz)

Channel

Freq. (MHz)

151 5755

159

5795

5150-5250 MHz
802.11ac VHT80

5725-5850 MHz
802.11ac VHTS80

Channel Freq. (MHz) Channel Freq. (MHz)
42 5210 155 5775
2400-2483.5 MHz
Bluetooth - LE
Channel Freq. (MHz)
39 2480
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2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

<Co-Location>

Modulation Data Rate
802.11b + Bluetooth LE 1 Mbps + 2 Mbps
802.11g + Bluetooth LE 6 Mbps + 2 Mbps

802.11n HT20 + Bluetooth LE MCSO0 + 2 Mbps
802.11n HT40 + Bluetooth LE MCSO0 + 2 Mbps
802.11ac VHTS80 + Bluetooth LE MCSO0 + 2 Mbps

2.3 Connection Diagram of Test System

<Co-location Mode with Earphone>

120vacikElHz
EUT
(Adapter)

L]

EUT
(LUSB Cable)
EUT Motebook
iPod Earphone
TEL : 886-3-327-3456 Page Number 2 90f19
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SPORTON LAB.

<Co-location Mode without Earphone>

120vackEiHz
EUT
(Adapter)

L]

EUT
(USE Cable)

EUT Motebook

2.4 Support Unit used in test configuration and system

Model Name|FCC ID Data Cable Power Cord

N/A N/A N/A

Item |Equipment Trade Name

1. |Notebook N/A L570

2.5 EUT Operation Test Setup

The RF test items, utility “Compliance.exe” was installed in Notebook which was programmed in order
to make the EUT get into the engineering modes to contact with base station to provide channel
selection, power level, data rate and the application type and for continuous transmitting signals.
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3 Test Result
3.1 Output Power Measurement

3.1.1Limit of Output Power

For Bluetooth LE and 2.4G WLAN

For systems using digital modulation in the 2400-2483.5MHz, the limit for peak output power is
30dBm. If transmitting antenna of directional gain greater than 6dBi is used, the peak output power
from the intentional radiator shall be reduced below the above stated value by the amount in dB that
the directional gain of the antenna exceeds 6 dBi. In case of point-to-point operation, the limit has to

be reduced by 1dB for every 3dB that the directional gain of the antenna exceeds 6dBi.

For 5G WLAN

For the 5.15-5.25 GHz bands:

I For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW. For an indoor
access point operating in the band 5.15-5.25 GHz, the maximum conducted output power over the
frequency band of operation shall not exceed 1 W.

For the 5.725-5.85 GHz bands:
l For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of

operation shall not exceed 1 W.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.1.2Measuring Instruments

See list of measuring equipment of this test report.

3.1.3Test Procedures

For Bluetooth LE and 2.4G WLAN

1. For Peak Power, the testing follows the Measurement Procedure of FCC KDB No. 558074 DTS
D01 Meas. Guidance v04 section 9.1.3 PKPM1 Peak power meter method.

2. For Average Power, the testing follows the Measurement Procedure of FCC KDB No. 558074
DTS D01 Meas. Guidance v04 section 9.2.3.1 Method AVGPM.

3. The RF output of EUT was connected to the power meter by RF cable and attenuator.
4.  The path loss was compensated to the results for each measurement.
5.  Set to the maximum power setting and enable the EUT transmit continuously.
6. Measure the conducted output power and record the results in the test report.
TEL : 886-3-327-3456 Page Number : 11 of 19
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For 5G WLAN Band 1 and Band 4

The testing follows Method PM of FCC KDB 789033 D02 General UNII Test Procedures New Rules

v02r01.

Method PM (Measurement using an RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit continuously with a consistent duty cycle at its maximum
power control level.

3. Measure the average power of the transmitter, and the average power is corrected with duty

factor, 10 log(1/x), where x is the duty cycle.

3.1.4Test Setup

For Bluetooth LE and 2.4G WLAN

Power Meter EUT

For 5G WLAN

[ [

Power Meter Attenuator

EUT

3.1.5Test Result of Peak Output Power

Please refer to Appendix A.

3.1.6 Test Result of Average Output Power

Please refer to Appendix A.
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3.2 Unwanted Emissions Measurement

3.2.1 Limit of Unwanted Emissions

(1) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

'I;:_ 1000000~/30P

D

HV/m, where P is the eirp (Watts)

EIRP (dBm) Field Strength at 3m (dBupV/m)
- 27 68.3

(2) KDB789033 D02 v02r01 G)2)c)

(i) Section 15.407(b)(1) to (b)(3) specify the unwanted emission limits for the U-NII-1 and
U-NII-2 bands. As specified, emissions above 1000 MHz that are outside of the restricted
bands are subject to a peak emission limit of -27 dBm/MHz.2

(i) Section 15.407(b)(4) specifies the unwanted emission limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are in terms of a
Peak detector. An alternative to the band emissions mask is specified in Section
15.407(b)(4)(ii). The alternative limits are based on the highest antenna gain specified in the
filing. There are also marketing and importation restrictions for the devices using the
alternative limit.*

Note 3: An out-of-band emission that complies with both the average and peak limits of Section
15.209 is not required to satisfy the -27 dBm/MHz peak emission limit.

Note 4: Only devices with antenna gains of 10 dBi or less may be approved using the emission
limits specified in Section 15.247(d) till March 2, 2018; all other devices operating in
this band must use the mask specified in Section 15.407(b)(4)(i).

TEL : 886-3-327-3456 Page Number : 13 0f 19
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3.2.2 Measuring Instruments

See list of measuring equipment of this test report.

3.2.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000MHz

. RBW = 120 kHz

. VBW = 300 kHz

+  Detector = Peak

+  Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

. RBW =1 MHz

- VBW23MHz

+  Detector = Peak

+  Sweep time = auto

+  Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz

. RBW =1 MHz

+ VBW =10 Hz, when duty cycle is no less than 98 percent.

- VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the

maximum reading.
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6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be

measured in average mode again and reported.

3.2.4 Test Setup

For radiated emissions below 30MHz

' : RX Antenna
- 3m |

EUT

Metal Full Soldered Ground Plane

1

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz
RX Antenna

Ant. feed
point

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver

TEL : 886-3-327-3456 Page Number : 150f 19
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For radiated emissions above 1GHz

RX Antenna
2 [l
Ant. feed
point =
) 1-4m
————— £ !
T ( ] |
|
1.5m |
2 O o
Metal Full Soldered Ground Plane
00
Spectrum Analyzer / Receiver

3.2.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result

came out very similar.

3.2.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix B and C.

3.2.7 Duty Cycle

Please refer to Appendix D.

3.2.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix B and C.
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SPORTON LAB.

3.3 Antenna Requirements

3.3.1Standard Applicable
If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

3.3.2Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.3.3Antenna Gain
The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

. Characteristic | Calibration
Instrument |Manufacturer| Model No. Serial No. s Date Test Date Due Date Remark
. Jun. 26, 2018~ Conducted
Power Meter Anritsu ML2495A 1240001 N/A Sep. 07, 2017 Sep. 06, 2018
Aug. 03, 2018 (THO5-HY)
. 300MHz~40GH Jun. 26, 2018~ Conducted
Power Sensor Anritsu MA2411B 1207349 Sep. 07, 2017 Sep. 06, 2018
z Aug. 03, 2018 (THO5-HY)
Rohde & Jul. 16, 2018~ Radiation
Loop Antenna HFH2-72 100488 9 kHz~30 MHz | Nov. 23, 2017 Nov. 22, 2018
Schwarz Aug. 04, 2018 (03CH15-HY)
. JPA0118-55-30|17100018000 Jul. 16, 2018~ Radiation
Preamplifier Jet-Power 1GHz~18GHz | Jul. 10, 2018 Jul. 09, 2019
3 550006 Aug. 04, 2018 (03CH15-HY)
i Jul. 16, 2018~ Radiation
Amplifier SONOMA 310N 363440 9kHz~1GHz | Dec. 26, 2017 Dec. 25, 2018
Aug. 04, 2018 (03CH15-HY)
. CBL6111D&00 Jul. 16, 2018~ Radiation
Bilog Antenna TESEQ 41912&05 |30MHz to 1GHz| Jan. 10, 2018 Jan. 09, 2019
800N1DO0O1N-06 Aug. 04, 2018 (03CH15-HY)
EMI Test . Jul. 16, 2018~ Radiation
. Keysight N9038A(MXE) | MY54130085 | 20Hz ~ 8.4GHz | Oct. 31, 2017 Oct. 30, 2018
Receiver Aug. 04, 2018 (03CH15-HY)
SCHWARZBE Jul. 16, 2018~ Radiation
Horn Antenna BBHA 9120D | 9120D-1620 | 1G~18GHz | Oct. 03, 2017 Oct. 02, 2018
CK Aug. 04, 2018 (03CH15-HY)
» . Jul. 16, 2018~ Radiation
Preamplifier Keysight 83017A MY53270195 |1GHz~26.5GHz| Aug. 21, 2017 Aug. 20, 2018
Aug. 04, 2018 (03CH15-HY)
Spectrum . Jul. 16, 2018~ Radiation
Agilent E4446A MY50180136 | 3Hz~44GHz | Apr. 25, 2018 Apr. 24, 2019
Analyzer Aug. 04, 2018 (03CH15-HY)
) Jul. 16, 2018~ Radiation
Antenna Mast ChainTek MBS-520-1 N/A 1m~4m N/A N/A
Aug. 04, 2018 (03CH15-HY)
) Jul. 16, 2018~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A N/A
Aug. 04, 2018 (03CH15-HY)
SHF-EHF Horn| SCHWARZBE BBHA917058 Jul. 16, 2018~ Radiation
BBHA 9170 18GHz- 40GHz | Nov. 27, 2017 Nov. 26, 2018
Antenna CK 4 Aug. 04, 2018 (03CH15-HY)
18GHz~40GHz, Radiation
. TTA1840-35-H Jul. 16, 2018~
Amplifier MITEQ 1871923 VSWR:2.5:1 | Jul. 16, 2018 Jul. 15, 2019 [ (03CH15-HY)
G Aug. 04, 2018
max
. E3 6.2009-8-24 | ARD-SPR-00 Jul. 16, 2018~ Radiation
Software Audix N/A N/A N/A
(K5) 0185 Aug. 04, 2018 (03CH15-HY)
HUBER + SUCOFLEX Jul. 16, 2018~ Radiation
RF Cable MY36980/4 30M-18G Apr. 16, 2018 Apr. 15, 2019
SUHNER 104 Aug. 04, 2018 (03CH15-HY)
HUBER + SUCOFLEX Jul. 16, 2018~ Radiation
RF Cable MY9838/4 30M-18GHz | Apr. 16, 2018 Apr. 15, 2019
SUHNER 104 Aug. 04, 2018 (03CH15-HY)
HUBER + 000000-MT18 Jul. 16, 2018~ Radiation
RF Cable MTJ 30M-18G Apr. 16, 2018 Apr. 15, 2019
SUHNER A-100D3210 Aug. 04, 2018 (03CH15-HY)
HUBER + SUCOFLEX Jul. 16, 2018~ Radiation
Cable 505134/2 30M~40GHz | Oct. 17, 2017 Oct. 16, 2018
SUHNER 102 Aug. 04, 2018 (03CH15-HY)
HUBER + SUCOFLEX Jul. 16, 2018~ Radiation
Cable 800740/2 30M~40GHz | Oct. 17, 2017 Oct. 16, 2018
SUHNER 102 Aug. 04, 2018 (03CH15-HY)
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5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence 520
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence 550
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 520
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

<For Bluetooth LE Ant. 1>

Report Number : FR840308-01K

<2Mbps>
Test Engineer: Kai Liao Temperature: 21~25 °C
Test Date: 2018/6/26 ~ 2018/7/17 Relative Humidity: 51~54 %
TEST RESULTS DATA
Peak Power Table
Peak [Conducted
Data Freq. |Conducted| Power
Mod- | pate N CH [ (MHz)| Power Limit
(dBm) (dBm)
BLE [2Mbps| 1 39 [ 2480 5.23 30.00
TEST RESULTS DATA
Average Power Table
(Reporting Only)
Average
Duty
Mod. Data NTY CH. Freq. Factor Conducted
Rate (MHz) (dB) Power
(dBm)
BLE [2Mbps| 1 39 [ 2480 2.46 4.44
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<For Bluetooth LE Ant. 2>

Report Number : FR840308-01K

<2Mbps>
Test Engineer: Kai Liao / Rebecca Li Temperature: 21~25 °C
Test Date: 2018/6/26 ~ 2018/7/17 Relative Humidity: 51~54 %
TEST RESULTS DATA
Peak Power Table
Peak |Conducted
Data Freq. |Conducted| Power
Mod. | pate V™ CH | (MHz)| Power |  Limit
(dBm) (dBm)
BLE [2Mbps| 1 39 [ 2480 7.26 30.00
TEST RESULTS DATA
Average Power Table
(Reporting Only)
Average
Duty
Mod. Data NTY CH. Freq. Factor Conducted
Rate (MHz) (dB) Power
(dBm)
BLE [2Mbps| 1 39 [ 2480 2.46 6.76

A2-1of 1



Report Number : FR840308-01K

<For 2.4G WLAN>
[Test Engineer:] Luffy Lin / Derek Hsu [Temperature: [ 21~25 [ °C ]
[TestDate: | 2018/7/4 ~ 2018/08/03 [Relative Humidity: [ 51~54 [ % |
TEST RESULTS DATA
Peak Output Power
2.4GHz Band
Peak Conducted EIRP EIRP

Data e Conducted Power DG Power Power Pass

Mod. NTY{ CH. : Power Limit (dBi) Limit A

Rate (MHz) (dBm) (dBm) (dBm) (dBm) /Fail

Ant 1 Ant 2 SUM Ant 1 Ant2 | Ant1 Ant2 | Ant1 Ant2 | Ant1 Ant 2

11b [1Mbps| 1 1 2412 | 21.60 | 21.46 - 30.00 | 30.00 | 2.10 1.90 | 23.70 | 23.36 | 36.00 | 36.00 | Pass

11b |1Mbps| 1 11 2462 | 2149 | 21.31 - 30.00 | 30.00 2.10 1.90 23.59 | 23.21 36.00 | 36.00 Pass

11g [6Mbps| 1 1 2412 | 21.94 | 22.46 - 30.00 | 30.00 | 2.10 1.90 | 24.04 | 24.36 | 36.00 | 36.00 | Pass

11g |6Mbps| 1 11 2462 | 21.41 | 22.22 - 30.00 | 30.00 2.10 1.90 23.51 | 2412 | 36.00 | 36.00 Pass

HT20 | MCSO| 1 1 2412 | 21.54 | 22.57 - 30.00 | 30.00 | 2.10 1.90 | 23.64 | 24.47 | 36.00 | 36.00 | Pass

HT20 [ MCSO| 1 11 2462 | 21.19 | 21.95 - 30.00 | 30.00 2.10 1.90 23.29 | 23.85 | 36.00 | 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.

A3-10f2



Report Number : FR840308-01K

TEST RESULTS DATA
Average Output Power

2.4GHz Band
Average
Data e, Fzz’gr Conducted
Mod. Rate NTY CH. (MHz) (dB) Power
(dBm)
Ant 1 Ant2 | Ant1 Ant 2 SUM
11b [1Mbps| 1 1 2412 0.00 0.00 19.93 | 19.49
11b [1Mbps| 1 11 2462 0.00 0.00 19.85 | 19.37
11g |[6Mbps| 1 1 2412 0.00 0.00 14.80 | 16.08
11g |6Mbps| 1 11 2462 0.00 0.00 14.57 | 14.86 i
HT20 | MCSO| 1 1 2412 0.00 0.00 14.52 | 14.88
HT20 | MCSO| 1 11 2462 0.00 0.00 13.45 | 13.85

Note: Measured power (dBm) has offset with cable loss.
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<For 5G WLAN Band 1>

Report Number : FR840308-01K

Test Engineer: Kai Liao / Luffy Lin/Shiang Wang Temperature: 21~25 °C
Test Date: 2018/6/26 ~ 2018/8/03 Relative Humid 51~54 %
TEST RESULTS DATA
Average Power Table
FCC Band |
Duty Average FCC
Data e Factor Conducted Conduc.tecli DQ .
Mod. | ooio INTY CH. (MHz) (dB) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant1 | Ant2 [ Ant1 [ Ant2 | Ant1 | Ant2 [ Ant1 | Ant2
HT40 | MCSO| 1 38 | 5190 | 0.00 | 0.00 | 13.94 | 14.94 [24.00 [24.00 | 3.70 | 3.50 Pass
HT40 | MCSO| 1 46 | 5230 [ 0.00 | 0.00 | 18.50 | 18.80 |24.00 [ 24.00 | 3.70 | 3.50 Pass
VHT40| MCSO| 1 38 | 5190 | 0.00 | 0.00 | 13.90 | 14.89 [24.00 [24.00 | 3.70 | 3.50 Pass
VHT40| MCSO| 1 46 | 5230 ( 0.00 | 0.00 | 18.48 | 18.78 | 24.00 [ 24.00 | 3.70 | 3.50 Pass
VHT80| MCSO| 1 42 | 5210 [ 0.00 | 0.00 | 13.52 | 13.49 |24.00 [ 24.00 | 3.70 | 3.50 Pass

A4-1of 1



Report Number : FR840308-01K

<For 5G WLAN Band 4>

Test Engineer: Kai Liao Temperature: 21~25 °C
Test Date: 2018/6/26 ~ 2018/7/17 Relative Humidity: 51~54 %
TEST RESULTS DATA
Average Power Table
Band IV
Duty Average FCC
Data e Factor Conducted Conduc?eq DQ .
Mod. | 220 INT{ CH. (MH2) (dB) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 | Ant2 [ Ant1 | Ant2
HT40 [MCSO| 1| 151 | 5755 | 0.00 | 0.00 | 17.82 | 18.14 [30.00 | 30.00 | 3.90 | 4.00 Pass
HT40 [MCSO| 1| 159 | 5795 0.00 | 0.00 | 17.69 | 17.91 [30.00 | 30.00 | 3.90 | 4.00 Pass
VHT40[{ MCSO| 1| 151 | 5755 | 0.00 | 0.00 | 17.77 | 18.05 [30.00 [ 30.00 | 3.90 | 4.00 Pass
VHT40[{ MCSO| 1| 159 | 5795 | 0.00 | 0.00 | 17.64 | 17.90 [30.00 [30.00 | 3.90 | 4.00 Pass
VHT80[{ MCSO| 1| 155 | 5775 | 0.00 | 0.00 | 16.61 | 17.03 [30.00 [ 30.00 | 3.90 | 4.00 Pass

AS-1of 1



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Appendix B. Radiated Spurious Emission

Test Engineer :

Bill Chang, Karl Hou, and Lance Chiang

Temperature :

24~26°C

Relative Humidity :

53~56%

Co-location Mode

Bluetooth LE (2Mbps) and WIFI 802.11b (Band edge @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/im)| (dB) [(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(H/V)
BLE(2M) 2343.81 57.39 -16.61 74 45.39 27.17 15.71 | 30.88 | 149 1 P H
CH39 2344.02 51.12 | -2.88 54 39.12 | 2747 | 1571|3088 | 149 | 1 | A | H
2480 MHz * 2412 112.73 38.73 74 100.41 27.36 15.81 | 30.85 | 149 1 P H
Ant. 2
* 2412 109.66 55.66 54 97.34 27.36 15.81 | 30.85 | 149 1 A H
+
2389.485 53.89 -20.11 74 41.67 27.31 15.77 | 30.86 | 297 59 P \%
802.11b
CHO1 2344.02 45.48 -8.52 54 33.48 27.17 15.71 | 30.88 | 297 59 A \%
2412 MHz * 2412 108.99 | 34.99 74 96.67 27.36 | 15.81 | 30.85 | 297 59 P |V
Ant. 1 * 2412 10591 | 51.91 54 93.59 27.36 | 15.81 | 30.85 | 297 59 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B1 of B32
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11b (Band edge @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
BLE(2M) * 2480 102.37 28.37 74 89.74 27.55 15.9 30.82 | 166 9 P H
CH39 * 2480 101.68 | 47.68 54 89.05 | 2755 | 159 | 3082 | 166 | 9 | A | H
2480 MHz 2490.68 53.52 -20.48 74 40.82 27.6 15.92 | 30.82 | 166 9 P | H
Ant. 1
2483.52 45.78 -8.22 54 33.14 2755 | 1591 | 30.82 | 166 9 A | H
+
* 2480 101.18 | 27.18 74 88.55 27.55 15.9 | 30.82 | 393 56 P |V
802.11b
CHO1 * 2480 100.62 | 46.62 54 87.99 27.55 159 | 30.82 | 393 56 AV
2412 MHz 2493.04 53.06 -20.94 74 40.35 27.6 15.92 | 30.81 | 393 56 P |V
Ant. 2 2483.52 45.69 -8.31 54 33.05 2755 | 1591 | 30.82 | 393 56 AV
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B2 of B32
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11b (Band edge @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
BLE(2M) 2480 104.88 30.88 74 92.25 27.55 15.9 30.82 | 354 | 349 P H
CH39 2480 104.27 | 50.27 54 91.64 | 2755 | 159 | 30.82 | 354 | 349 | A | H
2480 MHz 2497.48 57.71 -16.29 74 44.99 27.6 1593 | 30.81 | 354 | 349 P H
Ant. 2
2497.48 52.69 -1.31 54 39.97 27.6 1593 | 3081 | 354 | 349 | A | H
+
2480 102.93 | 28.93 74 90.3 27.55 159 | 3082 | 400 | 305 | P | V
802.11b
CH11 2480 102.2 48.2 54 89.57 27.55 159 | 30.82 | 400 | 305 | A | V
2462 MHz 2497.84 56.33 | -17.67 74 43.61 276 | 1593 | 30.81 | 400 | 305 | P | V
Ant. 1 2497.4 50.03 -3.97 54 37.31 27.6 1593 | 30.81 | 400 | 305 | A | V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B3 of B32
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11b (Band edge @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
BLE(2M) * 2480 102.16 28.16 74 89.53 27.55 15.9 30.82 | 355 8 P H
CH39 * 2480 98.22 | 44.22 54 8559 | 2755 | 159 | 3082 | 355 | 8 | A | H
2480 MHz 2499.16 54.45 -19.55 74 41.73 27.6 15.93 | 30.81 | 355 8 P H
Ant. 1
2483.52 46.94 -7.06 54 343 2755 | 1591 | 30.82 | 355 8 A | H
+
* 2480 101.34 | 27.34 74 88.71 27.55 159 | 30.82 | 390 | 43 P |V
802.11b
CH11 * 2480 99.32 45.32 54 86.69 27.55 159 | 30.82 | 390 | 43 AV
2462 MHz 2497.24 54.41 |-19.59 74 41.69 276 | 1593 | 30.81 | 390 | 43 | P | V
Ant. 2 2499.72 46.3 -7.7 54 33.58 27.6 1593 | 30.81 | 390 | 43 AV
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B4 of B32
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11g (Band edge @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
BLE(2M) 2389.8 65.2 -8.8 74 52.97 27.31 15.77 | 30.85 | 263 15 P H
CH39 2390 51.66 -2.34 54 39.42 27.31 15.78 | 30.85 | 263 15 A H
2480 MHz * 2412 110.27 | 36.27 74 97.95 | 2736 | 1581 | 3085 | 263 | 15 | P | H
Ant. 2 * 2412 102.51 48.51 54 90.19 27.36 15.81 | 30.85 | 263 15 A H
* 2389.485 65.18 -8.82 74 52.96 2731 | 15.77 | 30.86 | 371 84 P |V
802.11g 2390 50.65 -3.35 54 38.41 27.31 15.78 | 30.85 | 371 84 A \%
CHo1
* 2412 108.26 | 34.26 74 95.94 27.36 | 15.81 | 30.85 | 371 84 P |V
2412 MHz
Ant. 1 * 2412 100.64 | 46.64 54 88.32 27.36 | 15.81 | 30.85 | 371 84 A |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B5 of B32
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11g (Band edge @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
BLE(2M) 2389.38 66.52 -7.48 74 54.3 27.31 15.77 | 30.86 | 383 | 351 P H
CH39 2390 53.15 | -0.85 54 4091 | 27.31 | 1578 | 30.85 | 383 | 351 | A | H
2480 MHz * 2412 110.37 | 36.37 74 98.06 27.36 158 | 3085 | 383 | 351 | P | H
Ant. 1
* 2412 102.79 | 48.79 54 90.47 2736 | 1581 | 3085 | 383 | 351 | A | H
+
2389.485 65.22 -8.78 74 53 2731 | 1577 | 3086 | 375 | 315 | P | V
802.11g
CHO1 2390 50.24 -3.76 54 38 27.31 | 1578 | 3085 | 375 | 315 | A | V
2412 MHz * 2412 107.36 | 33.36 74 95.04 27.36 | 1581 | 3085 | 375 | 315 | P | V
Ant. 2 * 2412 100 46 54 87.68 27.36 | 1581 | 3085 | 375 | 315 | A | V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B6 of B32
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11g (Band edge @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
BLE(2M) * 2462 110.11 36.11 74 97.56 27.5 15.88 | 30.83 | 252 14 P H
CH39 * 2462 102.62 | 48.62 54 90.07 | 275 | 1588 | 3083 | 252 | 14 | A | H
2480 MHz 2483.72 67.5 -6.5 74 54.86 27.55 1591 | 30.82 | 252 14 P H
Ant. 2
2483.52 52.72 -1.28 54 40.08 2755 | 1591 | 30.82 | 252 14 A | H
+
* 2462 110.07 | 36.07 74 97.52 27.5 15.88 | 30.83 | 400 60 P |V
802.11g
CH11 * 2462 102.26 48.26 54 89.71 27.5 15.88 | 30.83 | 400 60 A \%
2462 MHz 2483.52 66.84 | -7.16 74 54.2 2755 | 1591 | 30.82 | 400 | 60 | P | V
Ant. 1 2483.52 52.38 -1.62 54 39.74 27.55 15.91 | 30.82 | 400 60 A \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B7 of B32
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11g (Band edge @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
BLE(2M) * 2462 109.91 35.91 74 97.36 27.5 15.88 | 30.83 | 359 | 348 P H
CH39 * 2462 101.97 | 47.97 54 89.42 | 275 | 1588 | 30.83 | 359 | 348 | A | H
2480 MHz 2483.6 65.9 -8.1 74 53.26 2755 | 1591 | 3082 | 359 | 348 | P | H
Ant. 1
2483.52 52.24 -1.76 54 39.6 2755 | 1591 | 30.82 | 359 | 348 | A | H
+
* 2462 108.79 | 34.79 74 96.24 27.5 15.88 | 30.83 | 400 | 309 | P | V
802.11g
CH11 * 2462 101.58 | 47.58 54 89.03 27.5 15.88 | 30.83 | 400 | 309 | A | V
2462 MHz 2483.52 67.22 -6.78 74 54.58 2755 | 1591 | 30.82 | 400 | 309 | P | V
Ant. 2 2483.52 51.1 -2.9 54 38.46 2755 | 1591 | 30.82 | 400 | 309 | A | V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B8 of B32
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Band edge @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously, (MHz) |(dBpV/m) (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(H/IV)
BLE(2M) 2390 71.22 -2.78 74 58.98 27.31 15.78 | 30.85 | 264 14 P H
CH39 2390 53.08 -0.92 54 40.84 27.31 15.78 | 30.85 | 264 14 A H
2480 MHz * 2412 109.35 | 35.35 74 97.03 | 27.36 | 1581 | 3085 | 264 | 14 | P | H
Ant. 2 * 2412 101.61 47.61 54 89.29 27.36 15.81 | 30.85 | 264 14 A H
* 2389.8 65.8 -8.2 74 53.57 27.31 15.77 | 30.85 | 373 63 P \%
802.11n 2390 52 -2 54 39.76 27.31 15.78 | 30.85 | 373 63 A \%
HT20 * 2412 108.83 34.83 74 96.51 27.36 15.81 | 30.85 | 373 63 P \%
CHO1
2412MHz | & 2412 10111 | 47.11 54 88.79 | 2736 | 1581 | 3085 | 373 | 63 | A |V
Ant. 1
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B9 of B32
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Band edge @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m )| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg )|(P/A)|(H/V)
BLE(2M) 2389.485 69.56 | -4.44 74 57.34 | 2731 | 1577 | 30.86 | 381 | 351 | P | H

CH39
2390 52.76 -1.24 54 40.52 27.31 15.78 | 30.85 | 381 | 351 A H
2480 MHz
Ant. 1 * 2412 108.89 34.89 74 96.57 27.36 15.81 | 30.85 | 381 | 351 P H
nt.
+ * 2412 101.45 47.45 54 89.13 27.36 15.81 | 30.85 | 381 | 351 A H
802.11n 2389.8 64.72 | -9.28 74 52.49 | 27.31 | 1577 | 30.85 | 374 | 314 | P | V
HT20
2390 50.42 -3.58 54 38.18 27.31 15.78 | 30.85 | 374 | 314 A \%
CHO1
* 2412 107.2 2 74 4. 27. 15.81 . 74 14 P \
2412 MHz 07.25 | 33.25 94.93 36 5.8 3085 | 3 3
Ant. 2 * 2412 99.56 45.56 54 87.24 27.36 15.81 | 30.85 | 374 | 314 A \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B10 of B32
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Band edge @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously, (MHz) |(dBpV/m) (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(H/IV)
BLE(2M) * 2462 108.58 34.58 74 96.03 27.5 15.88 | 30.83 | 252 13 P H
CH39 * 2462 100.9 46.9 54 88.35 27.5 15.88 | 30.83 | 252 13 A H
2480 MHz 2483.68 66.9 7.1 74 5426 | 2755 | 1591 | 30.82 | 252 | 13 | P | H
Ant. 2 2483.52 51.33 -2.67 54 38.69 27.55 1591 | 30.82 | 252 13 A H
* * 2462 108.18 34.18 74 95.63 275 15.88 | 30.83 | 400 60 P \%
802.11n * 2462 100.83 46.83 54 88.28 27.5 15.88 | 30.83 | 400 60 A \%
HT20 2484 65.81 -8.19 74 53.17 27.55 15.91 | 30.82 | 400 60 P \%
CH11
2462 MHz 2483.52 5113 | -2.87 54 3849 | 2755 | 1591 | 30.82 | 400 | 60 | A | V
Ant. 1
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B11 of B32

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Band edge @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
BLE(2M) * 2462 108.51 | 34.51 74 95.96 275 | 1588 | 30.83 | 362 | 349 | P | H

CH39
* 2462 101.11 47.11 54 88.56 27.5 1588 | 30.83 | 362 | 349 | A | H
2480 MHz
Ant. 1 2484.32 66.07 -7.93 74 53.43 27.55 1591 | 30.82 | 362 | 349 P H
nt.
+ 2483.52 51.8 2.2 54 39.16 2755 | 1591 | 30.82 | 362 | 349 | A | H
802.11n * 2462 107.98 | 33.98 74 95.43 275 | 15.88 | 30.83 | 400 | 309 | P | V
HT20
* 2462 100.33 46.33 54 87.78 27.5 15.88 | 30.83 | 400 | 309 A \%
CH11
2484, 1 -8.84 74 2.52 27. 15.91 82 | 4 P \
2462 MHz 84.36 65.16 8.8 52.5 55 5.9 30.8 00 | 309
Ant. 2 2483.52 50.99 -3.01 54 38.35 27.55 1591 | 30.82 | 400 | 309 A \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B12 of B32

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11g (Harmonic @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously, (MHz) |(dBpV/m) (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(H/IV)
BLE(2M) 4824 37.18 | -36.82 74 55.38 | 3136 @ 85 | 5806 100 | O | P | H
CH39
2480 MHz 4960 38.5 -35.5 74 56.14 31.63 8.9 58.17 100 0 P H
Ant. 1 7440 4489 | 2911 74 5548 | 3639 | 11.33 | 5831 | 100 | O | P | H
+
802.11g 4824 36.14 -37.86 74 54.85 31.36 8.5 58.57 100 0 P \Y
CHO1 4960 3855 |-3545| 74 5654 | 3163 | 89 | 5852 | 100 | 0 | P |V
2412 MHz
Ant. 2 7440 42.83 -31.17 74 53.78 36.39 11.33 | 58.67 100 0 P V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B13 of B32

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11g (Harmonic @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m )| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg )|(P/A)|(H/V)
BLE(2M) 4824 3597 | -3803| 74 5417 | 3136 | 85 | 5806 | 100 0 | P | H
CH39
2480 MHz 4960 38.3 -35.7 74 55.94 31.63 8.9 58.17 | 100 0 P H
Ant. 2 7440 43 31 74 5359 | 36.39 | 1133 | 5831 100 | O | P | H
+
802.11g 4824 35.27 -38.73 74 53.98 31.36 8.5 58.57 | 100 0 P |V
CHO1
4960 37.06 -36.94 74 55.05 31.63 8.9 58.52 | 100 0 P \%
2412 MHz
Ant. 1 7440 42.5 -31.5 74 53.45 36.39 | 11.33 | 58.67 | 100 0 P |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B14 of B32

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Emission below 1GHz

Bluetooth LE (2Mbps) and WIFI 802.11g (LF @ 3m)

WIFI Note| Frequency Level Over Limit Read | Antenna | Path |[Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously| (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) [(cm)|(deg)|(P/A)|(H/V)

435 22.28 -17.72 40 36.58 17.51 0.82 | 32.63 - - P H
72.66 24.82 -15.18 40 43.63 12.67 1.12 32.6 - - P H
BLE(2M) 167.97 29.79 -13.71 43.5 44.69 15.91 1.74 | 32.55 | 100 0 P H
CH39 311.9 25.02 -20.98 46 35.67 19.67 221 | 32.53 - - P H
2480 MHz
360.2 25.06 -20.94 46 34.3 20.95 234 | 3253 - - P H
Ant. 1
729.1 30.63 -15.37 46 31.96 27.8 3.28 | 3241 - - P H
+
43.23 23.07 -16.93 40 37.21 17.67 0.82 | 32.63 - - P |V
802.11g
71.85 31.99 -8.01 40 50.9 12.58 1.11 32.6 100 0 P |V
CHo1
2419 MHz 167.97 23.58 -19.92 43.5 38.48 15.91 1.74 | 32.55 - - P |V
Ant. 2 424.6 21.9 -24.1 46 29.12 22.77 254 | 32.53 - - P |V
593.3 25.88 -20.12 46 29.57 25.84 3.04 | 32.57 - - P |V
738.9 29.05 -16.95 46 30.12 28.01 3.3 32.38 - - P |V
1. No other spurious found.
Remark
2. Allresults are PASS against limit line.
TEL : 886-3-327-3456 Page Number : B15 of B32

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11g (LF @ 3m)

WIFI Note| Frequency Level Over Limit Read | Antenna | Path |[Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously| (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) [(cm)|(deg)|(P/A)|(H/V)

43.77 23.85 -16.15 40 38.29 17.36 0.83 | 32.63 - - P H
72.39 24.79 -15.21 40 43.64 12.64 1.11 32.6 - - P H
BLE(2M) 167.97 29.36 -14.14 43.5 44.26 15.91 1.74 | 32.55 | 100 0 P H
CH39 328.7 26.57 -19.43 46 36.74 20.14 222 | 32.53 - - P H
2480 MHz

360.2 24.9 -21.1 46 34.14 20.95 234 | 3253 - - P H

Ant. 2
722.1 29.42 -16.58 46 30.92 27.65 3.28 | 3243 - - P H

+

42.96 23 -17 40 36.99 17.82 0.82 | 32.63 - - P |V

802.11g
CHoL 72.12 31.95 -8.05 40 50.83 12.61 1.11 32.6 100 0 P |V
2419 MHz 167.97 23.73 -19.77 43.5 38.63 15.91 1.74 | 32.55 - - P |V
Ant. 1 329.4 31.33 -14.67 46 41.48 20.16 222 | 32.53 - - P |V
374.9 24.3 -21.7 46 33.08 21.35 24 32.53 - - P |V
659.8 27.46 -18.54 46 30.3 26.52 3.16 | 32.52 - - P |V

No other spurious found.
Remark
All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : B16 of B32

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11n HT40 (Band edge @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpVv/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(H/V)

5150 57.45 -16.55 74 47.12 31.79 8.64 30.1 103 | 230 P H
5150 47.59 -6.41 54 37.26 31.79 8.64 30.1 103 | 230 A H
BLECM) | « 5230 109.09 | 3500 74 98.63 | 31.84 | 873 | 3011 | 103 | 230 @ P | H
CH39

* 5230 101.5 475 54 91.04 31.84 8.73 30.11 | 103 | 230 A H

2480 MHz
5356.68 51.57 -22.43 74 40.77 3191 9.01 | 3012 | 103 | 230 | P H

Ant. 2
5351.92 41.35 -12.65 54 30.56 31.91 9 30.12 | 103 | 230 A H
+
5148.46 55.47 -18.53 74 45.15 31.79 8.63 30.1 345 | 145 P \%
802.11n HT40
CH46 5150 45.1 -8.9 54 34.77 31.79 8.64 30.1 345 | 145 A \%
*
5230 MHz 5230 108.03 34.03 74 97.57 31.84 8.73 30.11 | 345 | 145 P \%
Ant. 1 * 5230 100.03 | 46.03 54 89.57 31.84 873 | 30.11 | 345 | 145 | A | V
5442.92 50.77 -23.23 74 39.82 31.96 9.12 30.13 | 345 | 145 P \%
5350.24 40.55 -13.45 54 29.76 31.91 9 30.12 | 345 | 145 A \%
3. No other spurious found.
Remark
4.  All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B17 of B32

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11n HT40 (Band edge @ 3m)

WIFI Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously, (MHz) | (dBuv/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(H/IV)
5147.42 55.91 -18.09 74 45.59 31.79 8.63 30.1 100 | 177 P H
BLE(2M) 5150 46.9 -7.1 54 36.57 31.79 8.64 30.1 100 | 177 A H
CH39 * 5230 109.78 35.78 74 99.32 31.84 8.73 30.11 | 100 | 177 P H
2480 MHz * 5230 101.55 | 47.55 54 91.09 | 3184 | 873 | 3011 | 100 | 177 | A | H
Ant. 1 5404.84 50.67 |-23.33 74 39.75 | 3194 | 911 | 3013 | 100 | 177 | P | H
+ 5350.24 41.37 -12.63 54 30.58 31.91 9 30.12 | 100 | 177 A H
802.11n 5141.18 53.29 -20.71 74 42.97 31.79 8.63 30.1 344 | 223 P \%
HT40 5150.02 44.61 -9.39 54 3428 | 3179 | 864 | 30.1 | 344 | 223 | A |V
CH46 * 5230 108.28 34.28 74 97.82 31.84 8.73 30.11 | 344 | 223 P \%
5230 MHz | & 5230 100.44 | 4644 | 54 89.98 | 31.84 | 873 | 3011 | 344 | 223 | A | V
Ant. 2 5371.24 51.02 -22.98 74 40.17 31.92 9.05 30.12 | 344 | 223 P \%
5353.04 40.96 -13.04 54 30.17 31.91 9 30.12 | 344 | 223 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B18 of B32

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11ac VHT80 (Band edge @ 3m)

WIFI Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously, (MHz) |(dBpV/m) (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(H/IV)
5146.12 65.6 -8.4 74 55.28 31.79 8.63 30.1 105 | 231 P H
BLE(2M) 5150 52.87 -1.13 54 42.54 31.79 8.64 30.1 105 | 231 A H
CH39 * 5210 100.69 26.69 74 90.29 31.83 8.68 | 30.11 | 105 | 231 P H
2480 MHz * 5210 93.19 | 39.19 54 8279 | 3183 | 868 | 3011 | 105 | 231 | A | H
Ant. 2 5370.4 50.98 |-23.02 74 40.14 | 3192 | 904 | 3012 | 105 | 231 | P | H
+ 5350.24 41.09 -12.91 54 30.3 31.91 9 30.12 | 105 | 231 A H
802.11ac 5143.26 61.71 -12.29 74 51.39 31.79 8.63 30.1 369 | 147 P \%
VHT80 5150 50.27 | -3.73 54 39.94 | 3179 | 864 | 30.1 | 369 | 147 | A | V
CH42 * 5210 99.56 25.56 74 89.16 31.83 8.68 30.11 | 369 | 147 P \%
5210MHz |« 5210 91.77 | 37.77 54 81.37 | 31.83 | 868 | 3011 | 369 | 147 | A | V
Ant. 1 5355.28 49.88 -24.12 74 39.08 31.91 9.01 30.12 | 369 | 147 P \%
5350.24 40.59 -13.41 54 29.8 31.91 9 30.12 | 369 | 147 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B19 of B32

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11ac VHT80 (Band edge @ 3m)

WIFI Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously, (MHz) |(dBpV/m) (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(H/IV)
5144.04 67.78 -6.22 74 57.46 31.79 8.63 30.1 118 | 170 P H
BLE(2M) 5149.76 53.23 -0.77 54 42.91 31.79 8.63 30.1 118 | 170 A H
CH39 * 5210 101.15 27.15 74 90.75 31.83 8.68 30.11 | 118 | 170 P H
2480 MHz * 5210 9322 | 39.22 54 8282 | 3183 | 868 | 3011 | 118 | 170 | A | H
Ant. 1 5377.96 50.85 |-23.15 74 3999 | 3193 | 906 | 30.13 | 118 | 170 | P | H
+ 5350 41.18 -12.82 54 30.39 31.91 9 30.12 | 118 | 170 A H
802.11ac 5142.48 62.36 -11.64 74 52.04 31.79 8.63 30.1 330 | 240 P \%
VHT80 5150 51.22 | -2.78 54 40.89 | 3179 | 864 | 301 | 330 | 240 | A | V
CH42 * 5210 100.6 26.6 74 90.2 31.83 8.68 30.11 | 330 | 240 P \%
5210MHz | & 5210 92.04 | 38.04 54 81.64 | 31.83 | 868 | 3011 | 330 | 240 | A | V
Ant. 2 5428.64 50.61 -23.39 74 39.66 31.96 9.12 30.13 | 330 | 240 P \%
5354.72 41.07 -12.93 54 30.27 31.91 9.01 | 30.12 | 330 | 240 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B20 of B32

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11n HT40 (Band edge @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m )| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg )|(P/A)|(H/V)
BLE(2M) * 2480 104.57 | 30.57 74 101.86 | 2755 | 598 | 30.82 | 100 | 174 | P | H

CH39
* 2480 102.24 | 48.24 54 99.53 27.55 598 | 30.82 | 100 | 174 | A | H
2480 MHz
Ant. 2 2483.56 49.46 -24.54 74 46.74 27.55 5.99 30.82 | 100 | 174 P H
nt.
+ 2483.52 45.57 -8.43 54 42.85 27.55 5.99 30.82 | 100 | 174 A H
802.11n * 2480 102.79 | 28.79 74 100.08 | 2755 | 598 | 30.82 | 400 | 304 | P | V
HT40
* 2480 102.27 48.27 54 99.56 27.55 5.98 30.82 | 400 | 304 A \%
CH151
2483. 47. -26.01 74 45.27 27. . 82 | 4 4 P \
5755 MHz 83.56 99 6.0 5 55 5.99 | 30.8 00 | 30
Ant. 1 2483.52 43.69 -10.31 54 40.97 27.55 5.99 30.82 | 400 | 304 A \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B21 of B32

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11n HT40 (Band edge @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
BLE(2M) * 2480 101.99 | 27.99 74 99.28 2755 | 598 | 3082 | 353 | 9 P | H
CH39
* 2480 101.49 | 47.49 54 98.78 27.55 5.98 | 30.82 | 353 9 A | H
2480 MHz
Ant. 1 2484.08 47.1 -26.9 74 44.38 27.55 5.99 30.82 | 353 9 P H
nt.
+ 2483.52 42.89 -11.11 54 40.17 27.55 5.99 30.82 | 353 9 A H
802.11n * 2480 101.92 | 27.92 74 9921 | 2755 | 598 | 3082 | 354 | 61 | P | V
HT40
* 2480 101.38 47.38 54 98.67 27.55 5.98 30.82 | 354 61 A \%
CH151
2483.52 46. -27. 74 43. 27. . .82 4 1 P \
5755 MHz 83.5 6.65 35 3.93 55 5.99 | 30.8 35 6
Ant. 2 2483.52 42.73 -11.27 54 40.01 27.55 5.99 30.82 | 354 61 A \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B22 of B32

FAX : 886-3-328-4978




FCC CO-LOCATION RADIO TEST REPORT Report No. : FR840308-01K

SPORTON LAB.

Bluetooth LE (2Mbps) and WIFI 802.11n HT40 (Band edge @ 3m)

FAX : 886-3-328-4978

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously, (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(H/V)
BLE(2M) 2480 104.41 | 30.41 74 101.7 2755 | 598 | 30.82 | 122 | 176 | P | H

CH39
2480 103.45 49.45 54 100.74 27.55 5.98 30.82 | 122 176 A H
2480 MHz
Ant. 2 2483.52 49.08 -24.92 74 46.36 27.55 5.99 30.82 | 122 176 P H
nt.
+ 2483.52 45.21 -8.79 54 42.49 27.55 5.99 30.82 | 122 176 A H
802.11n 2480 102.92 | 28.92 74 100.21 | 2755 | 598 | 30.82 | 400 | 309 | P | V
HT40
2480 102.4 48.4 54 99.69 27.55 5.98 30.82 | 400 | 309 A \%
CH159
2483. 48.47 -25. 74 45.7 27. . 82 | 4 P \
5795 MHz 83.96 8 5.53 5.75 55 5.99 30.8 00 | 309
Ant. 1 2483.52 43.94 -10.06 54 41.22 27.55 5.99 30.82 | 400 | 309 A \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B23 of B32




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11n HT40 (Band edge @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
BLE(2M) * 2480 102.01 | 28.01 74 99.3 2755 | 598 | 3082 | 355 | 8 P | H

CH39
* 2480 101.5 47.5 54 98.79 27.55 5.98 30.82 | 355 8 A H
2480 MHz
Ant. 1 2483.6 48.53 -25.47 74 45.81 27.55 5.99 30.82 | 355 8 P H
nt.
+ 2483.52 42.97 -11.03 54 40.25 27.55 5.99 | 30.82 | 355 8 A | H
802.11n * 2480 101.46 | 27.46 74 98.75 | 2755 | 598 | 30.82 | 398 | 63 | P | V
HT40
* 2480 100.78 46.78 54 98.07 27.55 5.98 30.82 | 398 63 A \%
CH159
2483. 47.91 -26. 74 45.1 27. . .82 P \
5795 MHz 83.88 9 6.09 5.19 55 5.99 | 30.8 398 63
Ant. 2 2483.52 42.39 -11.61 54 39.67 27.55 5.99 30.82 | 398 63 A \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B24 of B32

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11ac VHT80 (Band edge @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously, (MHz) |(dBpV/m) (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(H/IV)
5647.4 61.9 -6.3 68.2 50.71 32.17 9.24 30.22 | 100 | 261 P H
5699 76.88 -27.58 | 104.46 65.57 32.23 9.33 30.25 | 100 | 261 P H
5707.8 80.41 -26.98 | 107.39 69.07 32.25 9.35 | 30.26 | 100 | 261 P H
5724.4 83.02 -37.81 | 120.83 71.63 32.27 9.38 30.26 | 100 | 261 P H
BLE(2M) * 5775 105.4 37.2 68.2 93.89 32.33 9.47 | 30.29 | 100 | 261 P H
CH39 5851 74.94 -44.98 | 119.92 63.28 3241 9.58 30.33 | 100 | 261 P H
2480 MHz 5857.4 7296 |-37.17| 11013 | 6127 | 32.43 | 959 | 30.33 | 100 | 261 | P | H
Ant. 2 5875.8 67.3 -37.31 | 104.61 55.57 32.46 9.61 30.34 | 100 | 261 P H
+ 5931.6 55.18 -13.02 68.2 43.36 32.52 9.67 30.37 | 100 | 261 P H
802.11ac 5644.4 55.12 -13.08 68.2 43.94 32.17 9.23 30.22 | 386 | 177 P \%
VHT80 5698.4 70.81 -33.21 | 104.02 59.5 32.23 9.33 30.25 | 386 | 177 P \%
CH155 5720 7486 |-35.94| 110.8 | 63.48 | 3227 | 937 | 3026 | 38 | 177 | P | V
5775 MHz 5720.2 7509 |-36.17 | 111.26 | 63.71 | 3227 | 9.37 | 30.26 | 386 | 177 | P | V
Ant. 1 * 5775 99.83 31.63 68.2 88.32 32.33 9.47 30.29 | 386 | 177 P \%
5852.2 67.45 -49.73 117.18 55.79 3241 9.58 30.33 | 386 177 P \%
5862.8 67.81 -40.8 108.61 56.13 32.43 9.59 30.34 | 386 | 177 P \%
5877.4 60.82 -42.6 103.42 49.09 32.46 9.61 | 30.34 | 386 | 177 P \%
5935.6 52.6 -15.6 68.2 40.78 32.52 9.68 | 30.38 | 386 | 177 P \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B25 of B32
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Bluetooth LE (2Mbps) and WIFI 802.11ac VHT80 (Band edge @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously, (MHz) |(dBpV/m) (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(H/IV)
5646.2 61.25 -6.95 68.2 50.06 32.17 9.24 30.22 | 100 | 105 P H
5696 77.08 -25.17 | 102.25 65.77 32.23 9.33 30.25 | 100 | 105 P H
5717 82.05 -27.91 | 109.96 70.69 32.25 9.37 30.26 | 100 | 105 P H
5722.8 81.18 -36 117.18 69.79 32.27 9.38 30.26 | 100 | 105 P H
BLE(2M) * 5775 105.12 36.92 68.2 93.61 32.33 9.47 | 30.29 | 100 | 105 P H
CH39 5854 75 -38.08 | 113.08 63.32 32.43 9.58 30.33 | 100 | 105 P H
2480 MHz 5855.2 7473 |-36.01| 110.74 | 63.05 | 32.43 | 9.58 | 30.33 | 100 | 105 | P | H
Ant. 1 5878.6 66.71 -35.82 | 102.53 54.98 32.46 9.61 | 30.34 | 100 | 105 P H
+ 5927.6 54.53 -13.67 68.2 42.71 32.52 9.67 30.37 | 100 | 105 P H
802.11ac 5648.8 58.49 -9.71 68.2 47.3 32.17 9.24 30.22 | 363 | 159 P \%
VHT80 5698.8 74.12 -30.2 104.32 62.81 32.23 9.33 30.25 | 363 | 159 P \%
CH155 5717.6 79.38 | -30.75| 110.13 68 3227 | 937 | 3026 | 363 | 159 | P | V
5775 MHz 5724.6 78.68 | -42.61| 12129 | 67.29 | 3227 | 9.38 | 3026 | 363 | 159 | P | V
Ant. 2 * 5775 102.55 34.35 68.2 91.04 32.33 9.47 30.29 | 363 | 159 P \%
5851.6 72.4 -46.15| 118.55 60.74 3241 9.58 | 30.33 | 363 | 159 P \%
5857.6 71.39 -38.68 | 110.07 59.7 32.43 9.59 30.33 | 363 | 159 P \%
5877.6 62.75 -40.52 | 103.27 51.02 32.46 9.61 | 30.34 | 363 | 159 P \%
5931.8 52.5 -15.7 68.2 40.68 32.52 9.67 | 30.37 | 363 | 159 P \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Bluetooth LE (2Mbps) and WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
BLE(2M) 4960 37.22 -36.78 74 54.86 31.63 8.9 58.17 | 100 0 P H

CH39 7440 43.98 | -30.02 74 5432 | 3639 | 11.58 | 5831 | 100 | O | P | H
2480 MHz 10420 45.04 -28.96 74 53.41 39.73 | 13.36 | 61.46 | 100 0 P | H
Ant. 2
15630 45 -29 74 52.8 37.67 | 16.82 | 62.29 | 100 0 P | H
+
4960 34.39 -39.61 74 52.03 31.63 8.9 58.17 | 100 0 P |V
802.11n HT40
CH46 7440 42.76 -31.24 74 53.1 36.39 11.58 | 58.31 | 100 0 P \%
5230 MHz 10420 44.92 | -29.08 74 53.29 | 3973 | 1336 6146 | 100 | 0 | P |V
Ant. 1 15630 45.61 -28.39 74 53.41 37.67 16.82 | 62.29 | 100 0 P \%
3. No other spurious found.
Remark
4. All results are PASS against Peak and Average limit line.
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Bluetooth LE (2Mbps) and WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
BLE(2M) 4960 3822 |-35.78 74 55.86 | 31.63 89 | 58.17 | 100 | O P | H

CH39
7440 43.85 -30.15 74 54.19 36.39 11.58 | 58.31 | 100 0 P H
2480 MHz
Ant. 1 10420 45.11 -28.89 74 53.48 39.73 13.36 | 61.46 | 100 0 P H
nt.
+ 15630 44.85 -29.15 74 52.65 37.67 16.82 | 62.29 | 100 0 P H
802.11n 4960 35.29 | -38.71 74 52.93 | 31.63 89 | 5817 | 100 | 0 P |V
HT40
7440 42.27 -31.73 74 52.61 36.39 11.58 | 58.31 | 100 0 P \%
CH46
1042 45, -28.01 74 4. e 13. 1.4 1 P \
5230 MHz 0420 5.99 8.0 54.36 39.73 3.36 | 61.46 00 0
Ant. 2 15630 45.7 -28.3 74 535 37.67 16.82 | 62.29 | 100 0 P \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Emission below 1GHz

Bluetooth LE (2Mbps) and WIFI 802.11ac VHT80 (LF @ 3m)

WIFI Note| Frequency Level Over Limit Read | Antenna | Path |[Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBpV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
43.5 24.64 -15.36 40 38.94 17.51 0.82 | 32.63 - - P H
BLE(2M) 91.02 24.8 -18.7 43.5 41.2 14.92 1.26 | 32.58 - - P H
CH39 167.97 29.67 -13.83 435 4457 15.91 1.74 | 32.55 - - P H
2480 MHz 329.4 2523 | -20.77 46 3538 | 20.16 | 222 | 3253 | - - P | H
Ant. 2 388.9 2891 |-17.09 46 37.06 | 2193 | 245 | 3253 | - - P | H
+ 729.1 32.29 -13.71 46 33.62 27.8 3.28 | 32.41 | 100 0 P H
802.11ac 43.23 245 -15.5 40 38.64 17.67 0.82 | 32.63 P \%
VHT80 71.85 31.73 -8.27 40 50.64 12.58 1.11 32.6 100 0 P \%
CH42 167.97 23.42 -20.08 435 38.32 15.91 1.74 | 32.55 P \%
5210 MHz 502.3 2485 |-21.15| 46 3045 | 2419 | 2.76 | 3255 P |V
Ant. 1 579.3 26.64 -19.36 46 30.08 26.12 3.01 | 32.57 P \%
874.7 31.53 -14.47 46 30.56 29.11 3.69 | 31.83 P \%
3. No other spurious found.
Remark
4.  All results are PASS against limit line.
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Bluetooth LE (2Mbps) and WIFI 802.11ac VHT80 (LF @ 3m)

WIFI Note| Frequency Level Over Limit Read | Antenna | Path |[Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBpV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
42.96 23.97 -16.03 40 37.96 17.82 0.82 | 32.63 - - P H
BLE(2M) 71.85 24.32 -15.68 40 43.23 12.58 1.11 32.6 - - P H
CH39 167.97 29.75 -13.75 435 44.65 15.91 1.74 | 3255 | 100 0 P H
2480 MHz 388.9 25.98 | -20.02 46 3413 | 2193 | 245 | 3253 | - - P | H
Ant. 1 650.7 28.39 |-17.61 46 3124 | 2654 | 3.14 | 3253 | - - P | H
+ 914.6 32.11 -13.89 46 30.17 29.75 3.76 | 31.57 - - P H
802.11ac 44.04 22.04 -17.96 40 36.63 17.21 0.83 | 32.63 - - P \%
VHT80 71.85 31.52 -8.48 40 50.43 12.58 1.11 32.6 100 0 P \%
CH42 167.97 23.58 -19.92 435 38.48 15.91 1.74 | 32.55 - - P \%
5210 MHz 360.2 2511 |-20.89| 46 3435 | 2095 | 234 | 3253 | - - PV
Ant. 2 388.9 26.03 -19.97 46 34.18 21.93 2.45 | 32.53 - - P \%
834.8 313 -14.7 46 30.67 29.07 3.6 32.04 - - P \%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : B30 of B32

FAX : 886-3-328-4978




ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR840308-01K

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

- The signal is Unintentional Radiators.

P/A | Peak or Average

H/V Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : B31 of B32
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)(HIV)
802.11b 2390 55.45 | -18.55| 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:
1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
=-18.55(dB)

For Average Limit @ 2390MHz:
1. Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
=-10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Appendix C. Radiated Spurious Emission Plots

Test Engineer :

Bill Chang, Karl Hou, and Lance Chiang

Temperature :

24~26°C

Relative Humidity :

53~56%

Co-location Mode

Bluetooth LE (2Mbps) and WIFI 802.11b (Band Edge @ 3m)

ANT BLE (2M) CH39 2480MHz Ant. 2 + 802.11b CHO1 2412MHz Ant. 1
Simultaneously Horizontal Fundamental
700 /' 700 } \J
EURES O 500 WMWMWMWW,WWW T e
s
Peak 310 2320. 2340, Fm:isennc{ i 2380, 2400, 2415 1000 1300, 1500, 1700, ;?::uency lz’::g’ 2300. 2500. 2700, 300
Site 03CH15-HY Site 2 03CHI5-HY
Conditi PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Conditic : PEAK_74 3m 9120D_15_1620 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
0. / 90,0
w0 -y a0 |
al
600 / 600 1 )
50 —/ 500 ErTjl e ——
B N G e e 0.0 =
Site. 03CHI5-HY Site :03CH15-HY
Condition AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition : AV6_54 3m 9120D_15_1620 HORIZONTAL
ROWH009 000Kz VLGS0 SWTAuto ROWHONO000K: VoW 010Kk SWT A

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ANT BLE (2M) CH39 2480MHz Ant. 2 + 802.11b CHO1 2412MHz Ant. 1

Simultaneously Vertical Fundamental

owe o716 o o or80716
wad 0o
ad o
0o 0o
o 1 g
90,0/ // 90.0f

s00)

| PERK 74
709 700
600 . 500

S —
50.0] ety et A A

400

109
200 309
200 209
100 100
510 0. B0 7560, 760 0 ats G0 o o o0 oo 2io B0 Z0o 700 3500
roquency (e) Froauency (IHz)
Peak site 03CHI5-HY site £ 03CHIS-HY
Condition PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition : PEAK_74 3m 9120D_15_1620 VERTICAL
RBW:1000000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
cve (amuvimy Date: 20180716 ) @suvim) Dates 2018.07-16
1300 1300
1200 1200
09 1100
1000 | 1000

90.0/ / 90.0f
s00)

Y 300)

700) 700

600) 600) ]
s00)

I / 500 i s 18

300)
200 200
100) 100
S0 720, Ty 7360 70, 700, 15 500 TG 800 W00 100 206 700 2500 2700 0
Froquency (WHz) Frequency (HH2)
Av g Site 03CHI5-HY site +03CHI5HY
. Condition : AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 31m 91200_15_1620 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Bluetooth LE (2Mbps) and WIFI 802.11b (Band Edge @ 3m)

ANT

BLE (2M) CH39 2480MHz Ant. 1 + 802.11b CHO1 2412MHz Ant. 2

Simultaneously

Horizontal

Fundamental

+ RBW:1000.000KHZ VBW:1000KHzZ SWT:Auto

) @Buvim) Dates2018.07.16 ) @Buvim) Dates2018.07.16

1300 1300

1200 1200

1100 1100 -

1000 1000

I8 m }]

709 700

o f

500 A bbb £ Y S ——

409 400

300 300

209 200

109 100

450 7463 2405.2467 7468 2477 2475 24752471 2473 2401 2485 2405 2487 2400 2491 2493 TATE 24T, 0 W00 W00 00 106 706 700 o 7. 0
Freaquency (in) Freavency (WHz)
Peak site 03CHIS-HY site £ 03CHI5-HY
Condition PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition  :PEAK_74 3m 9120D_15_1620 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
1 @8uvim) Dates2018.07.16 ) @Buvim) Dates2018.07.16
1300 1300
1200 1200
100 1100
100.0/ 100.0| 1
909 900
400 300
700 700
o VG BE 5| 609 A 54
500 sud i A W s v ¥
w.HWMJ R S 40,0 s
300 300
209 200
109 100
450 2463 2405.2467 2468, 2471 2473 2475, 2477 2478, 2401 24832405 2407 2400 2491 2497 TATE 2457, o0 0. W00 700 100 Zion 700 2500 700 000
Frequency (e) Freauency (IHz)
Avg site : 03CHI5-HY site +03CHIB-HY
. Condition AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition : AV6_54 3m 9120D_15_1620 HORIZONTAL
 RBWI000.000KHz VBW:1.000KHz SWT:Auto
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Page Number

. C3 of C60




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

ANT BLE (2M) CH39 2480MHz Ant. 1 + 802.11b CHO1 2412MHz Ant. 2
Simultaneously Vertical Fundamental
100.0f 100.0| 1
[\ o
800 [PEAK_BE 74 809 PEAK 74
W., B
50,k S WUWM»WMWWWW"W"
Y
-
Pe ak site 03CHIS-HY site £ 03CHI5-HY
Condition PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition : PEAK_74 3m 9120D_15_1620 VERTICAL
ROWIT000 000K i 300002 SWT-Auto OO0 000K+ W S000O0KH: SWT Auto
100.0) \ 1000 1
b
s0g j e L o)
=g g
400/ SEESS S S A = B B s e
-
Avg . site +03CHIS-HY site +03CHIB-HY
Condition AVG_BE_54 3m 9120D_15_1620 VERTICAL Condition : AV6_54 3m 9120D_15_1620 VERTICAL
ROWAOGR 00N VO 000KE s SWT Ao ROWAOD 000K VoW cO0Rs s SWT Auto
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Bluetooth LE (2Mbps) and WIFI 802.11b (Band Edge @ 3m)

ANT

BLE (2M) CH39 2480MHz Ant. 2 + 802.11b CH11 2462MHz Ant. 1

Simultaneously

Horizontal

Fundamental

+ RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

) @Buvim) Dote: 2018.07-16 ) @Buvim) Date: 2018.07.16
1300 1300
1200 1200
ol 100 T
1000~ 1000
Sy -
90.f N / 900
800) N PR B A 200 PERKCTA]
700 \ % 00|
/
60 : 500
R (SR —
50 500}
a0 400
300 300
200f 200
100 109
460 24652455, 2467 2469, 2471, 24732475, 2477 2470, 24512483, 2485 2457, 2485, 2491 2493, 2496 2497, 2 000 00 1500 700 1900 2100 230, 0 2700, 0
Freauency (Wiz) Frequency (HH)
Peak site O3CHI5-HY site $03CHIS-HY
Condition PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition +PEAK_74 3m 9120D_15_1620 HORIZONTAL
RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 2018.07-16 ) @Buvim) Date: 2018.07.16
1300 1300
1200 1200
ol 10 -
1000~ /\ 1000 i
\ p
w09 o \ 509
700 Yan \ 700
o G e 5| 609 A 54
500 AT 509 N R i
a0 B B B S
300 300
200f 200
100 109
460 2469.2455.2467 2469, 2471, 24732475, 2477 2470, 2451 2483, 2485 2457, 248,291 2493, 2495.2497. 2 000 T00. 1500 700 1900 2100 2300 2600 2700, 3000
Frequency (Wiz) Frequency (Hiz)
Avg site $03CHI5-HY site $03CHIS-HY
. Condition AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHZ VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-3456
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Page Number . C5 of C60




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

ANT

BLE (2M) CH39 2480MHz Ant. 2 + 802.11b CH11 2462MHz Ant. 1

Simultaneously

Vertical

Fundamental

+ RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

) @Buvim) Dote: 2018.07-16 ) 6Buvim) Date: 2018.07.16
1300 1300
1200 1200
ol 1 100 -
1009 1000
- I8 -
0 ™ PEAR_BE 74 209 TEAK 74|
60 4 500
500 b PN L e s 500 e
a0 400
300 300
200f 200
100 109
460 24652455, 2467 2469, 2471, 24732475, 2471 2470, 2451 2483, 2485 2457, 2485, 2491 249, 2496 2497, 2 000 00 1500 700 1900 2100 230, 0 2700, 0
Frequency (WHz) Frequency (HHz)
Pe ak site O3CHI5-HY ite $03CHIS-HY
Condition PEAK_BE_74 3m 9120b_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 2018.07-16 ) @Buvim) Date: 2018.07.16
1300 1300
1200) 1200
ol 10
1009 N 1000 i
e i 500
700 700
o LA s i s
a0 B S
300 300
200f 200
100 109
460 2469.2455.2467 2469, 2471, 24732475, 2477 2470, 2451 24832485 2457, 248,291 2493, 2495.2497. 2 000 T00. 1500 700 1900 2100 2300 2600 2700, 3000
Frequency (Wiz) Frequency (HH2)
Av g . sire $ 03CHISHY site $03CHISHY
Condition AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHZ VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-3456
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Bluetooth LE (2Mbps) and WIFI 802.11b (Band Edge @ 3m)

ANT

BLE (2M) CH39 2480MHz Ant. 1 + 802.11b CH11 2462MHz Ant. 2

Simultaneously

Horizontal

Fundamental

+ RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

+ RBW:1000.000KHZ VBW:1000KHzZ SWT:Auto

) @Buvim) Date: 2018.07.16 ) @Buvim) Dates2018.07.16
1300 1300
1200 1200
110 1100
mn.u/v\ 100
90.0| \ / 90.0)
800 500
N PERK B 74 PeAC7A]
700 \/mf 700 [
609 500
T
509 [0 O A T S
409 400
300 300
209 200
109 100
50 7463 2405.2467 7468 24T 24TS 24752471 2473 2401 2405 2405 2487 2400 2491 249 TATB 2457 0 W00 W00 00 106 706 700 o 7. 0
Freaquency (in) Freavency (WHz)
Peak site 03CHIS-HY site £ 03CHI5-HY
Condition PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition :PEAK_74 3m 9120D_15_1620 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
1 @8uvim) Date: 2018.07.16 ) @Buvim) Dates2018.07.16
1300 1300
1200 1200
110 1100
1000 ~ 1000)
909 / \ 900
80.0f / 80.0|
! < pim
700 \ 7T v 700
S0y v AVG_BE 54| 600 AVG_54
50 500 N — o |
N D e o
40.0| 80,0} o T
300 300
209 200
109 100
450 2463 2405.2467 2468, 2471 2473 2475, 2477 2478, 2401 24832405 2407 2400 2491 2497 TATE 2457, o0 0. W00 700 100 Zion 700 2500 700 000
Frequency (e) Freauency (IHz)
Avg site : 03CHI5-HY site +03CHIB-HY
. Condition AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition : AV6_54 3m 9120D_15_1620 HORIZONTAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

1 @Buvim) Date: 2018.07.16 ) @Bvim) Date: 2018.07.16
1300 1300
1200 1200
10g 1109
1
1009 1000
sog | / 900
o0y \\\ PR BE 74 ooy PEAK 74
600 \ Vi t 60.0) L
s500] ROV IR B s
09 400
300) 300
200) 200)
100) 100
450 2452455, 2467 24092471 2475 2475 2477 2479, 2481 2489, 2405, 2457 24892491 2493, 24952497, 2 000 100 Te00 w700 1800 2100 7300 o200, 0
Freauency (WHe) Frequency (WH:)
Pe ak site O3CHI5-HY ite $03CHIS-HY
Condition PEAK_BE_74 3m 9120>_15_1620 VERTICAL Condition +PEAK_74 3m 91200_15_1620 VERTICAL
REW:1000.000KHz VBW:3000.000KHz SWT:Auto < RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 @8uvim) Date: 2018.07.16 ) @Buvim) Date: 2018.07.16
1300 1300
1200 1200
0g 1100
1000 1009 1
Eg
v 4 "
s00) ™S Y 300)
o) G B 5] o0 %)
500) 500)
A SR S
09 e B R S o
300) 300
200) 200)
100) 100
450 2453 2405, 2467 24092471 2475 2475 2477 2479, 2451 2409 2405 2487 24592491 2493 24952497, 2 00 W00 700 w700 1800 2100 Z00 2500 2700, 3000
Frequency (e) Frequency (HH:)
Avg sire $ 03CHISHY site $03CHISHY
. Condition AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 91200_15_1620 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto < RBW:1000.000KHz VBW:L000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C8 of C60



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11g (Band Edge @ 3m)

ANT

BLE (2M) CH39 2480MHz Ant. 2 + 802.11g CHO1 2412MHz Ant. 1

Simultaneously

Horizontal

Fundamental

1 (dBuVim) Date: 2018.07.17

+ RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

) (@Buvim) Dates2018.07.17
1300 1300
1200 1200
1100 1100
100 I 1000
909 900
704 . 700
o |
X kit 50.0|
409 400
300 300
209 200
109 100
S0 T, D D 760, 70, s 00 W0 W00 wi0h 100 706 700 700 700 0
Frequency (Hn) Freavency (WHz)
Peak site 03CHIS-HY site £ 03CHI5-HY
Condition PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition :PEAK_74 3m 9120D_15_1620 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 2018.07.17 ) @Buvim) Dates2018.07.17
1300 1300
1200 1200
100 1100
1000 - 1000
w09 // 200
400 300
700 700
609 500 E
500 ] 509 U —
40, B S S
300 300
209 200
109 100
S0z, 0 ED D 700, 7015 o0 0. W00 w00 100 700 Za00 700 700 000
Frequency (He) Freauency (IHz)
Av g . site : 03CHI5-HY site +03CHIB-HY
Condition AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition : AV6_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR840308-01K

ANT BLE (2M) CH39 2480MHz Ant. 2 + 802.11g CHO1 2412MHz Ant. 1

Simultaneously Vertical Fundamental

1 (dBuVim) Date: 2018.07.17

1 (@BuVim) Date: 20180747
1300 1300)

1200 1200)

10g) 100

100.| 7

90.0/ A

X 900
s00f 300
700 1 700
60

H
e L

PeAC7A]
il o \
! - s00)
409 400
300 300
209 200
109 100
S0 T, D D 760, 70, s 00 W0 W00 wi0h 100 706 700 700 700 0
Frequency (Hn) Freavency (WHz)
Pe ak site 03CHIS-HY site £ 03CHI5-HY
Condition PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition  :PEAK_74 3m 91200_15_1620 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Dates 2018.07.17 ) @Buvim) Dates2018.07.17
1300 1300
1200 1200
100 1100
1000 p— 1000
909 900
400 300
700 700
609 500 E
509 > 500 i ———
w—— 00 e
300 300
209 200
109 100
S0z, 0 ED D 700, 7015 o0 0. W00 w00 100 700 Za00 700 700 000
Frequency (He) Freauency (IHz)
Av g . sire $ 03CHISHY site $03CHISHY
Condition AVG_BE_54 3m 91200_15_1620 VERTICAL Condition  :AV6_54 3m 91200_15_1620 VERTICAL

+ RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto + RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11g (Band Edge @ 3m)

ANT BLE (2M) CH39 2480MHz Ant. 1 + 802.11g CHO1 2412MHz Ant. 2
Simultaneously Horizontal Fundamental
100.0| /M 100.0|
y wd
a0 ye i a00) T
700) 700) T
wd
. el - WWM_WWW.NJ l
o
s
Pe ak site 03CHI5HY site £ 03CHISHY.
Condition PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition :PEAK_74 3m 9120D_15_1620 HORIZONTAL
IO 000K 4 YoV 3000 600K SwoAS o To0000gkE TeWT 3000 00K WAt
500 509 — g
40 Wﬂ.——————f‘_"‘”——.——_
s
Avg Site £ 03CHI5-HY site £ 03CHISHY
. Condition AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition : AV6_54 3m 9120D_15_1620 HORIZONTAL
N i ABMIoonB00R e GoIoks S Ao

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

ANT

BLE (2M) CH39 2480MHz Ant. 1 + 802.11g CHO1 2412MHz Ant. 2

Simultaneously

Vertical

Fundamental

+ RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

) @Buvim) Date: 2018.07.17 ) @Bvim) Date: 2018.07.47
1300 1300
1200 1200
10g 1100 4
100.| b 100.0|
%09 w/ w09
400 500
o \
609 500
! W B A S
409 400
300 300
209 200
109 100
S0 T, D D 760, 70, s 00 W0 W00 wi0h 100 706 700 700 700 0
Frequency (WHe) Frequency (WH:)
Pe ak site O3CHI5-HY site $03CHIS-HY
Condition PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition :PEAK_74 3m 91200_15_1620 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 2018.07.17 ) @Buvim) Date: 2018.07.47
1300 1300
1200 1200
100 1100
1000 1000
909 {/ﬁ 900
400 { 300
700 700
Iy wd | e
509 500 — =
400 L
300 300
209 200
109 100
S0z, 0 ED D 700, 7015 o0 0 W00 w00 100 7o Za00 7500 700 000
Frequency (He) Frequency (HH:)
Av g . sire $ 03CHISHY site $03CHISHY
Condition AVG_BE_54 3m 91200_15_1620 VERTICAL Condition + AVG_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11g (Band Edge @ 3m)

ANT

BLE (2M) CH39 2480MHz Ant. 2 + 802.11g CH11 2462MHz Ant. 1

Simultaneously

Horizontal

Fundamental

+ RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

) @Buvim) Date: 2018.07.17 ) @Bvim) Dates2018.07.17
1300 1300
1200 1200
110g | 1100
oo T 104
909 M [ 900
700/ U 70.0) J
609 500
500) st O N OO PRSP RS SR S
409 400
300 300
209 200
109 100
450 7463 2405.2467 7468 2477 2475 24752471 2473 2401 24852405 2487 2400 2491 249 TATE 24T, 00 W0 W00 wi0h 100 706 700 2500 700 0
Freauency (WHe) Frequency (WH:)
Peak site O3CHI5-HY site $03CHIS-HY
Condition PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition :PEAK_74 3m 9120D_15_1620 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
1 @8uvim) Date: 2018.07.17 ) @Buvim) Dates2018.07.17
1300 1300
1200 1200
100 1100
1000 1000
oy A oy
A |
09 preas 500 | s
500 509 = —
409 00
300 300
209 200
109 100
450 2463 2405.2467 2468, 2471 2473 2475, 2477 2478, 2401 24832405 2407 2400 2491 2497 TATE 2457, o0 0 00 w00 100 700 Za00 2500 700 000
Frequency (e) Freauency (IHz)
Avg site $03CHI5-HY site $03CHIS-HY
. Condition AVG_BE_54 3m 91200_15_1620 HORTZONTAL Condition + AVG_54 3m 9120D>_15_1620 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

ANT

BLE (2M) CH39 2480MHz Ant. 2 + 802.11g CH11 2462MHz Ant. 1

Simultaneously

Vertical

Fundamental

+ RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

1 @Buvim) Date: 2018.07.17 ) @Bvim) Date: 2018.07.47
1300 1300
1200 1200
10 1100 :
(o
100.| ™~ 100.0
909 900
, r
909 et e PR BE 74 ooy PEAK 74
709 700
9 9 S ——
- ISV NSO —
509 I [ S S e T———
409 400
300 300
209 200
109 100
450 7463 2405.2467 7468 2477 2475 24752471 2473 2401 2405 2405 2487 2400 2491 2493 TATE 24T, 00 W0 W00 wi0h 100 706 700 2500 700 0
Freauency (WHe) Frequency (WH:)
Pe ak site O3CHI5-HY site $03CHIS-HY
Condition PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition :PEAK_74 3m 91200_15_1620 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
1 @8uvim) Date: 2018.07.17 ) @Buvim) Date: 2018.07.47
1300 1300
1200 1200
100 1100
1000 1000
909 900
80, /\ 80.0)
700 7 700
500 o] L | s
500 sud ]
- S IR O e ———
409 00}
300 300
209 200
109 100
450 2463 2405.2467 2468, 2471 2473 2475, 2477 2478, 2401 24832405 2407 2400 2491 2497 TATE 2457, o0 0 00 w00 100 700 Za00 2500 700 0
Frequency (e) Frequency (HH:)
Avg sire $ 03CHISHY site $03CHISHY
. Condition AVG_BE_54 3m 91200_15_1620 VERTICAL Condition + AVG_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11g (Band Edge @ 3m)

ANT

BLE (2M) CH39 2480MHz Ant. 1 + 802.11g CH11 2462MHz Ant. 2

Simultaneously

Horizontal

Fundamental

+ RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

) @Buvim) Date: 2018.07.17 ) @Bvim) Date: 2018.07.47
1300 1300
1200 1200
1100 | 1100
1004 1000
909 900
709 700
600 M 500
204 oyt it Ot N UV YDV IR SIS Sl et b
409 400
300 300
209 200
109 100
450 7463 2405.2467 7468 2477 24TS 24752471 2473 2401 2483 2405 2487 2400 2491 249 TATE 24T, 00 W0 W00 wi0h 100 706 700 2500 700 0
Freauency (WHe) Frequency (WH:)
Peak site 03CHIS-HY site £ 03CHI5-HY
Condition PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition :PEAK_74 3m 9120D_15_1620 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
1 @8uvim) Date: 2018.07.17 ) @Buvim) Date: 2018.07.47
1300 1300
1200 1200
100 1100
1000 1000
909 ™ 900
80.0/ a // 80.0]
o VG BE 5| 609 A 54
s0q T H 509 It ——
400/ 40,0 e T
300 300
209 200
109 100
450 2463 2405.2467 2468, 2471 2473 2475, 2477 2478, 2401 24832405 2407 2400 2491 2497 TATE 2457, o0 0 00 w00 100 700 Za00 2500 700 000
Frequency (e) Frequency (HH:)
Avg site : 03CHI5-HY site +03CHIB-HY
o Condition AVG_BE_54 3m 9120D_15_1620 HORIZONTAL Condition 2 AV6_54 3m 91200_15_1620 HORIZONTAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

ANT

BLE (2M) CH39 2480MHz Ant. 1 + 802.11g CH11 2462MHz Ant. 2

Simultaneously

Vertical

Fundamental

+ RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

1 @Buvim) Dates2018.07.47 ) @Buvim) Dates2018.07.17
1300 1300
1200 1200
110 1100 1
tongf T 100
w09 ‘\%W 200
w0 ooy PERK B 74 800 PeAC7A]
709 + 700
& ==
500 PY seus————————
409 400
300 300
209 200
109 100
450 7463 2405.2467 7468 2477 2475 24752471 2473 2401 2405 2405 2487 2400 2491 2493 TATE 24T, 00 W0 W00 wi0h 100 706 700 2500 700 0
Freaquency (in) Freavency (WHz)
Pe ak site 03CHIS-HY site £ 03CHI5-HY
Condition PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition  :PEAK_74 3m 91200_15_1620 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
1 @8uvim) Dates2018.07.17 ) @Buvim) Dates2018.07.17
1300 1300
1200 1200
100 1100
1000 o 1000
909 900
400 A 300
700 700
500 = 500 T
409 0
300 300
209 200
109 100
450 2463 2405.2467 2468, 2471 2473 2475, 2477 2478, 2401 24832405 2407 2400 2491 2497 TATE 2457, o0 0 00 w00 100 700 Za00 2500 700 0
Frequency (e) Freauency (IHz)
Av g . sire $ 03CHISHY site $03CHISHY
Condition AVG_BE_54 3m 91200_15_1620 VERTICAL Condition  :AV6_54 3m 91200_15_1620 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Band Edge @ 3m)

ANT

BLE (2M) CH39 2480MHz Ant. 2 + 802.11n HT20 CHO1 2412MHz Ant. 1

Simultaneously

Horizontal

Fundamental

1 (dBuVim) Date: 2018.07.17

+ RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

) (@Buvim) Date: 2018.07.47
1300 1300
1200 1200
1100 — 1100
1000 ¥ 1000
%09 M’/ s00 l
400 500
nd e 704 ==
i W., i ———
500 s00)
409 400
300 300
209 200
109 100
S0 T, D D 760, 70, s 00 W0 W00 wi0h 100 706 700 700 700 0
Frequency (WHe) Frequency (WH:)
Peak site 03CHIS-HY site £ 03CHI5-HY
Condition PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition :PEAK_74 3m 9120D_15_1620 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 2018.07.17 ) @Buvim) Date: 2018.07.47
1300 1300
1200 1200
100 1100
1000 1000
] e
400 300
700 700
609 500 E
500 509 |
400 PY NS e
300 300
209 200
109 100
S0z, 0 ED D 700, 7015 o0 0. W00 w00 100 700 Za00 700 700 000
Frequency (He) Frequency (HH:)
Av g. site $03CHI5-HY site $03CHIS-HY
Condition AVG_BE_54 3m 91200_15_1620 HORTZONTAL Condition + AVG_54 3m 9120D>_15_1620 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

ANT

BLE (2M) CH39 2480MHz Ant. 2 + 802.11n HT20 CHO1 2412MHz Ant. 1

Simultaneously

Vertical

Fundamental

Peak

1 (dBuVim)

Date: 2018.07-17

1300
1200
ol
1009
90.f
s00f

o

700)
600)

a0
300
200f
100

Sif

310 2320, 7540,

o
Condition

2360, 2360,
Frequency (MHz)
03CHI5HY

PEAK_BE_74 3m 9120D_15_1620 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

1 (@BuVim)

Date: 20180717

m PEAK 74

foratsaar

300 1500, 1700 1900 2100 2300 2600, 2700, 0
Frequency (M)

$03CHIS-HY

+PEAK_74 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

1 (g8

)

Date: 2018.07-17

N IR

310 2320, 7340,

Site
Condition

2360, 2560,
Frequency (MHz)
+03CHI5-HY.

AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

A (@BuVim)

Date: 20180717

ikl VG54

300 1500, 700 1s00. 2100, 2300 2600,  Z700. 3000
2)

Frequency (M
$03CHI5-HY

+ AV6_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No

.. FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Band Edge @ 3m)

ANT

BLE (2M) CH39 2480MHz Ant. 1 + 802.11n HT20 CHO1 2412MHz Ant. 2

Simultaneously

Horizontal

Fundamental

1 (dBuVim)

Date: 2018.07-17

+ RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

) aBovim) Dates2018.07.17
1300 1300
1200 1200
09 1ol
1000) - 1009
% f g
209 g 209 TEAK 74|
704 W 700
A o —
g 0] st
400 100
300 200
204 209
100 109
S0 B, oy 760, 760, P W0 w0 w0 woo o 70 m0o | Z00 700 o
Freauency (WHe) Freavency (WHz)
Peak site 03CHIS-HY site £ 03CHI5-HY
Condition PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition :PEAK_74 3m 91200_15_1620 HORIZONTAL
RBW:1000000KHz VBW:3000.000KHz SWT:Auto  RBW:I000.000KHz VBW:3000.000KHz SWT:Auto
1 gBvim) Date 20180747 ) @Buvim) Dates2018.07.17
1300 1300
1200 1200
109 10l
1000 1000
a0 KA 509
a00 00
i
Iy — wd e
504 509 ———————Jd =
40, 40,0}
300 300
20 209
100 10
S0 B, B0 7560, 760, T W0 o oo oo oo 7o B0 700 700, 000
Freauency (W) Freauency (IHz)
Av g . site : 03CHI5-HY site +03CHIB-HY
Condition AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition : AV6_54 3m 9120D_15_1620 HORIZONTAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No

.. FR840308-01K

ANT

BLE (2M) CH39 2480MHz Ant. 1 + 802.11n HT20 CHO1 2412MHz Ant. 2

Simultaneously

Vertical

Fundamental

+ RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

) @Buvim) Dates2018.07.47 ) @Buvim) Dates2018.07.17
1300 1300
1200 1200
1100 1100 4
1000 Ta— 1000
909 900
704 ! 70 [
- W., i
s00) vt
409 400
300 300
209 200
109 100
S0 T, D D 760, 70, s 00 W0 W00 wi0h 100 706 700 700 700 0
Frequency (Hn) Freavency (WHz)
Pe ak site 03CHIS-HY site £ 03CHI5-HY
Condition PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition  :PEAK_74 3m 91200_15_1620 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Dates 2018.07.17 ) @Buvim) Dates2018.07.17
1300 1300
1200 1200
100 1100
1000 - 1000
909 900
400 300
700 700
o \
500 wuw’_f_pﬂ__ﬂj 5| —
-
400 400
300 300
209 200
109 100
S0z, 0 ED D 700, 7015 o0 0. W00 w00 100 700 Za00 700 700 000
Frequency (He) Freauency (IHz)
Av g . sire $ 03CHISHY site $03CHISHY
Condition AVG_BE_54 3m 91200_15_1620 VERTICAL Condition  :AV6_54 3m 91200_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Band Edge @ 3m)

) @Buvim) Date: 2018.07.17 ) @Bvim) Dates2018.07.17
1300 1300
1200 1200
110 1100
Lttt
1004 1000
a0 ﬁ \ a0
909 il PERK B 74 800 PeAC7A]
700) Wi Mt 700) (
609 M 500 4
204 oSttt el 500 et | oo
409 400
300 300
209 200
109 100
450 7463 2405.2467 7468 2477 2475 24752471 2473 2401 2403 2405 2487 2400 2491 249 TATE 24T, 00 W0 W00 wi0h 100 706 700 2500 700 0
Freauency (WHe) Frequency (WH:)
Peak site O3CHI5-HY site $03CHIS-HY
Condition PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition :PEAK_74 3m 9120D_15_1620 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
1 @8uvim) Date: 2018.07.17 ) @Buvim) Dates2018.07.17
1300 1300
1200 1200
100 1100
ool 1000
90| \
\ \ 900,
400 300
700 A\ 700
Nl
609 G BE 54 600 A 54
500 = 509 — =
409 == 00
300 300
209 200
109 100
450 2463 2405.2467 2468, 2471 2473 2475, 2477 2478, 2401 24832405 2407 2400 2491 2497 TATE 2457, o0 0 00 w00 100 700 Za00 2500 700 000
Frequency (e) Freauency (IHz)
Avg site $03CHI5-HY site $03CHIS-HY
. Condition AVG_BE_54 3m 91200_15_1620 HORTZONTAL Condition + AVG_54 3m 9120D>_15_1620 HORIZONTAL
 RBW:1000.000KHz VBW-0010KHz SWT:Auto < RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

ANT

BLE (2M) CH39 2480MHz Ant. 2 + 802.11n HT20 CH11 2462MHz Ant. 1

Simultaneously

Vertical

Fundamental

+ RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

1 @Buvim) Date: 2018.07.17 ) @Bvim) Date: 2018.07.47
1300 1300
1200 1200
1100 1100 3
100g] T 1000
909 PERK B 74 ooy PEAK 74
709 T 700
= - ———
s00) ARSI P N AR
409 400
300 300
209 200
109 100
450 7463 2405.2467 7468 2477 2475 24752471 2473 2401 2485, 2405 2487 2400 2491 249 TATE 24T, 00 W0 W00 wi0h 100 706 700 2500 700 0
Freauency (WHe) Frequency (WH:)
Pe ak site O3CHI5-HY site $03CHIS-HY
Condition PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition :PEAK_74 3m 91200_15_1620 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
1 @8uvim) Date: 2018.07.17 ) @Buvim) Date: 2018.07.47
1300 1300
1200 1200
100 1100
000 L 1000
909 900
400 300
700 700
609 G BE 54 600 A 54
500 B | P s s s =
409 400
300 300
209 200
109 100
450 2463 2405.2467 2468, 2471 2473 2475, 2477 2478, 2401 24832405 2407 2400 2491 2497 TATE 2457, o0 To 800 700 1900, 0 0z a0, 000
Frequency (e) Frequency (HH:)
Av g . sire $ 03CHISHY site $03CHISHY
Condition AVG_BE_54 3m 91200_15_1620 VERTICAL Condition + AVG_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Band Edge @ 3m)

ANT

BLE (2M) CH39 2480MHz Ant. 1 + 802.11n HT20 CH11 2462MHz Ant. 2

Simultaneously

Horizontal

Fundamental

+ RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

) @Buvim) Date 20180747 ) @Buvim) Dates2018.07.17
1300 1300
1200 1200
110 1100
mﬂ.ﬂw 100.0|
o bw\\ M e
700/ \“"M:: 70.0) [ l
609 500
500 ottt nst s .y PSRRI | | Ve emEe——y
409 400
300 300
209 200
109 100
450 7463 2405.2467 7468 2477 2475 24752471 2473 2401 2485 2405 2487 2400 2491 2493 TATE 24T, 00 W0 W00 wi0h 100 706 700 2500 700 0
Freaquency (in) Freavency (WHz)
Peak site 03CHIS-HY site £ 03CHI5-HY
Condition PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition  :PEAK_74 3m 9120D_15_1620 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
1 @8uvim) Date 20180747 ) @Buvim) Dates2018.07.17
1300 1300
1200 1200
100 1100
1000 1000
900 j 7 909
80.0f / 80.0|
o \ VG BE 5| 609 A 54
500 = 509 —Jic —
409 00—
300 300
209 200
109 100
450 2463 2405.2467 2468, 2471 2473 2475, 2477 2478, 2401 24832405 2407 2400 2491 2497 TATE 2457, o0 0 00 w00 100 700 Za00 2500 700 000
Frequency (e) Freauency (IHz)
Avg site : 03CHI5-HY site +03CHIB-HY
. Condition AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition : AV6_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

ANT BLE (2M) CH39 2480MHz Ant. 1 + 802.11n HT20 CH11 2462MHz Ant. 2
Simultaneously Vertical Fundamental
100 1100 1
00.0f AT 100.0|
™ oy
wd AN I w0
o il
- Lo i o
ag
-
Pe ak site 03CHIS-HY site £ 03CHI5-HY
Condition PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition : PEAK_74 3m 9120D_15_1620 VERTICAL
ROWIT000 000K i 300002 SWT-Auto OO0 000K+ W S000O0KH: SWT Auto
Qn.nW\\ 500
\wﬂ \
00 AVG_BE 51| 600 AVG 54
509 — 509 = —
40.0| e i E S
o
Avg . site +03CHIS-HY site +03CHIB-HY
Condition AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition : AV6_54 3m 9120D_15_1620 VERTICAL
RoWOGR 0N VB DI0KE s SWT Ao ROWAOD 000K VWO I0Ks S SWT Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11g (Harmonic @ 3m)

ANT BLE (2M) CH39 2480MHz Ant. 1 + 802.11g CHO1 2412MHz Ant. 2

Simultaneously Horizontal Vertical

Date: 2018.08.03 ) @Bvim) Date: 2018.08.03
1300 1300
200 1200
1100 1100
1000 1000
909 900
400 - 500 -
704 700
609 G5 600 A 54
500 = 500
409 400
300 300
209 200
109 100
00 4000, G000, 4000, 0000, 17000, 14000 16000, 13000, 70000 72000, 250 0004000, G000, 4000, 0000, 17000, 14000 16000, 13000, 70000 72000 75000
Frequency (WHz) Frequency (WH)
Peak site O3CHI5-HY site $03CHIS-HY
Condition PEAK_74 3m 9120D_15_1620 HORIZONTAL Condition :PEAK_74 3m 9120D_15_1620 VERTICAL
Detector Peak Detector peak

TEL : 886-3-327-3456 Page Number 1 C25 of C60
FAX : 886-3-328-4978



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Harmonic @ 3m)

ANT

BLE (2M) CH39 2480MHz Ant. 2 + 802.11n HT20 CHO1 2412MHz Ant. 1

Simultaneously

Horizonta

Vertical

Peak

Date: 2018-08.03

AVG 54

|

3000 6000 8000, 10000, 12000 14000. 16000, 18000, 20000 22000. 2501
Frequency (MHz)

03CHIB-HY
PEAK_74 3m 9120>_15_1620 HORIZONTAL
Peak

Date: 2018.08.03

AVG 54

|

4000 6000, 8000, 10000, 12000 14000 16000, 13000, 20000 22000. 25000
Frequency ()
$03CHIS-HY
+PEAK_74 3m 9120D_15_1620 VERTICAL
:Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Emission below 1GHz

Bluetooth LE (2Mbps) and WIFI 802.11g (LF)

ANT

BLE (2M) CH39 2480MHz Ant. 1 + 802.11g CHO1 2412MHz Ant. 2

Simultaneously

Horizontal

Vertical

QP/
Peak

Date: 2018-08.04

=iE=sE

Date: 2018.08.04

kPt

00 %00 400, 700, s00. S0 1o

500 600,

Frequency (MHz)
03CHI5HY

+ QP 3m BILOG_15_41912 HORTZONTAL
Peak

2
5
5
1 3 . ket
,Mi MW 'TW
00 300 400, 00 600 700,

ite

iti

+ QP 3m BILOG_15_41912 VERTICAL

T 3 w0 S0 1000
Frequency (Hz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report N

0.: FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11n HT20

ANT

BLE (2M) CH39 2480MHz Ant. 2 + 802.11n HT20 CHO1 2412MHz Ant. 1

Simultaneously

Horizontal

Vertical

QP/
Peak

Date: 2018-08.04

4y

e

0 100 200 300, 400 500 600,
Frequency (MHz)
site 03CHI5HY
Conditi + QP 3m BILOG_15_41912 HORTZONTAL
Detecte Peak

Date: 2018.08.04

|

=

- . —
N N —

e

e A

-

Condition

Detector

+ QP 3m BILOG_15_41912 VERTICAL
peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No.

: FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11n HT40 (Band Edge @ 3m)

ANT

BLE (2M) CH39 2480MHz Ant. 2 + 802.11n HT40 CH46 5230MHz Ant. 1

Simultaneously

Horizontal

Fundamental

Peak

1 (dBuVim) Date: 2018.07.17

e

700 i
g

e N S DNV e

1009 ""Y“’“\
a0 o
a0

400)

300)

200)

100)

000 5050, 5050. 5070 5090 5110, 5130, 5150 5170 5190, 5210. 5230 5%
Frequency (MHz)
site 03CHI5HY
Condition PEAK_BE_74 3m 9120>_15_1620 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

A (@BuVim)

Date: 20180717

EE—

PEAK 74

I
RS TN S
-

200)
100
000 2000 3000, 300, 5000, 5000. 7000
Frequency (M)
site $03CHIS-HY
Condition +PEAK_74 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

) (dBuVim) Date: 2018.07.17

s0d j
wd L
o

000 5050 5050, 5070, 5090 5110, 5130, 5150 5170 5190, 5210, 5230 52
requency (MHz)

Site +03CHI5-HY.
Condition AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR840308-01K

ANT BLE (2M) CH39 2480MHz Ant. 2 + 802.11n HT40 CH46 5230MHz Ant. 1

Simultaneously Horizontal Fundamental

1 (dBuVim) Date: 2018.07.17

s0a W o AR
700 l,

100)

180 5210, 5230, 5250, 5270, 5290 5310 5330 5350 5370, 5390. 5410, 5430. 546
Frequency (MHz)

Sif 03CHI5HY
Peak Concition PEAK_BE_74 3m 9120>_15_1620 HORIZONTAL Left b I an k

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

1 (dBuVim) Date: 2018.07.17

900)
s00)
700)
609 AVG_BE[ 54|
500)

~_
400) —

180 5210, 5230, 5250, 5270 5290, 5310, 5330 5950, 5070, 5390, 5410, 5430, 5450
Frequency (Hz)

Avg site O3cHISHY Left blan k
. Condition AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR840308-01K

ANT BLE (2M) CH39 2480MHz Ant. 2 + 802.11n HT40 CH46 5230MHz Ant. 1

Simultaneously Vertical Fundamental

1 (dBuVim) Date: 2018.07.17 A (@BuVim)

Date: 20180717

100 1

100.0f s 100.0|
909 900
704 700 !
60 ! M,,w)
P ———

a0
B e L LU 504
400 09

Y
!
300 300
209 200
109 100
005050, 5050, 5070, 5080, 51i0._ 5105190, 0 o0, ezi0 oz 7 00 7000, £ 00, ED D 700
Frequency (WHe) Frequency (WH)
Pe ak site O3CHI5-HY site $03CHIS-HY
Condition PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition :PEAK_74 3m 91200_15_1620 VERTICAL

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

) (dBuVim) Date: 2018.07.17

90.0f }/V\ \\
80.0f i
70.0 1

-

100)

000 5050 505, 5070. 5090 510 5130, 5150 5170, 5190, 5210, 5230, 5260
Frequency (Hz)

Avg site 03cCHISHY Left blan k
. Condition AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

ANT

BLE (2M) CH39 2480MHz Ant. 2 + 802.11n HT40 CH46 5230MHz Ant. 1

Simultaneously

Vertical

Fundamental

Peak

1 (dBuVim) Date: 2018.07.17

1000 Y
00t PEAK_BE[ 74
e

600 M
1
500) A A AT

180 5210, 5230, 5250, 5270 5290, 5310 5330 5350 5370 5390. 5410. 5430. 546
Frequency (MHz)

site 03CHI5HY
Condition PEAK_BE_74 3m 9120D_15_1620 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Left blank

Avg.

1 (dBuVim) Date: 2018.07.17

100)

180 5210, 5230, 5250, 5270 5290, 5310, 5330 5950, 5370, 5390, 5410, 5430, 5450
Frequency (Hz)

Site 03CHI5-HY
Condition AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11n HT40 (Band Edge @ 3m)

ANT BLE (2M) CH39 2480MHz Ant. 1 + 802.11n HT40 CH46 5230MHz Ant. 2

Simultaneously Horizontal Fundamental

1 @Buvim) Date: 2018.07.17 ) @Bvim) Dates2018.07.17
1300 1300
1200 1200
1100 1100 !
1000 \ 1000)
909 1 900
b
w9 o w00 FeT
mww“vwwww : - ,,.W,.,Mw‘)
609 . 500 -
|
500 S 1) -
409 P
300 300
209 200
109 100
005050, 5050, 5070, 0%, 51i0._ 5105150, G0 o0, ez oz 7 00 7000, £ 00, ED D 700
Frequency (WHe) Frequency (WH)
Peak site O3CHI5-HY site $03CHIS-HY
Condition PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition :PEAK_74 3m 9120D_15_1620 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
1 @8uvim) Dates2018.07.17
1300
1200
100
1000 —
J/' |
400 > L
700 -

000 5050 505, 5070. 5090 510 5130, 5150 5170, 5190, 5210, 5230, 5260
requency (MHz)

Avg site 03cCHISHY Left blan k
. Condition AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR840308-01K

ANT BLE (2M) CH39 2480MHz Ant. 1 + 802.11n HT40 CH46 5230MHz Ant. 2

Simultaneously Horizontal Fundamental

1 (dBuVim) Date: 2018.07.17

", PEAK_BE 74

B
AP

100)

180 5210, 5230, 5250, 5270 5290, 5310 5330 5350 5370 5390. 5410, 5430. 546
Frequency (MHz)

Sif 03CHI5HY
Peak Concition PEAK_BE_74 3m 9120>_15_1620 HORIZONTAL Left b I an k

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

1 (dBuVim) Date: 2018.07.17

900)
s00)
00—
600 AVG_BE[ 54|
500)
)
400) —T

100)

AN

180 5210, 5230, 5250, 5270 5290, 5310, 5330 5950, 5370, 5390, 5410, 5430, 5450
Frequency (Hz)

Avg site O3cHISHY Left blan k
. Condition AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR840308-01K

ANT BLE (2M) CH39 2480MHz Ant. 1 + 802.11n HT40 CH46 5230MHz Ant. 2

Simultaneously Vertical Fundamental

1 aBuvim) Dat: 20180747 ) aBuvim) oate: 20180747
1309 1509
1209 1200
10,0/ 110.0| 1
1009 1009
a0 ™ s00)
800 809 T PEAK 74
700 0
saq ot w09 =
0.0, St 500)
anq Y, re— -
209 209
By 200
109 109
R 00 7000 5000 000 ED 000 7o
Freauency (i Freauency o)

Pe ak site O3CHI5-HY site $03CHIS-HY
Condition PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition :PEAK_74 3m 91200_15_1620 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto

) (dBuVim) Date: 2018.07.17

|
70.0( -

saq -

100)

000 5050 505, 5070. 5090 510 5130, 5150 5170, 5190, 5210, 5230, 5260
Frequency (Hz)

Avg site 03cCHISHY Left blan k
. Condition AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

ANT

BLE (2M) CH39 2480MHz Ant. 1 + 802.11n HT40 CH46 5230MHz Ant. 2

Simultaneously

Vertical

Fundamental

Peak

1 (dBuVim)

Date: 2018-07-17

PEAK_BE 74

e

100)

it

180 5210, 5230, 5250, 5270, 5290, 5310 5330 5350 5370 5390. 5410. 5430. 546
Frequency (MHz)

site 03CHI5HY
Condition PEAK_BE_74 3m 9120D_15_1620 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Left blank

Avg.

1 (dBuVim)

Date: 2018.07-17

AVG_BE[ 54|

180 5210, 5230, 5250 5270 5290, 5310, 5330 5950, 5370, 5390, 5410, 5430, 5450
Frequency (

Site 03CHI5-HY
Condition AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11ac VHT80 (Band Edge @ 3m)

ANT

BLE (2M) CH39 2480MHz Ant. 2 + 802.11ac VHT80 CH42 5210MHz Ant. 1

Simultaneously

Horizontal

Fundamental

Avg.

1 @Buvim) Dates2018.07.47 ) @Buvim) Dates2018.07.17
1300 1300
1200 1200
1100 1100
1000 < 1000
909 ‘%’N\ 900
909 800 PeRC7A]
609 ks 500
S \ v
EH T ET— 50 e R
409 Py S—
300 300
209 200
109 100
005050, 5050, 5070, 5080, 51i0._ 5105160, G0 50, ez oz 7 00 7000, £ 00, ED D 700
Frequency (Hn) freauency (i)
Peak site O3CHI5-HY site $03CHIS-HY
Condition PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition  :PEAK_74 3m 9120D_15_1620 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
1 @8uvim) Dates2018.07.17
1300
1200
100
1000
909

s00
700/ !
s

500) R O R o e
400}

300)
200)
100)
000 5050 505, 5070. 5090 510 5130, 5150 5170, 5190, 5210, 5230, 5260
requency (MHz)
Site +03CHI5-HY.
Condition AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

ANT

BLE (2M) CH39 2480MHz Ant. 2 + 802.11ac VHT80 CH42 5210MHz Ant. 1

Simultaneously

Horizontal

Fundamental

Peak

1 (dBuVim) Date: 2018.07.17

e
900
800 PEAK_BE 74
700)

by SR

180 5210, 5230, 5250, 5270, 5290, 5310 5330 5350 5370, 5390. 5410. 5430. 546
Frequency (MHz)

site 03CHI5HY
Condition PEAK_BE_74 3m 9120>_15_1620 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Left blank

Avg.

1 (dBuVim) Date: 2018.07.17

s00f———
s0f
700
60

— AVG_BE[ 54|
500)

100)

180 5210, 5230, 5250, 5270 5290, 5310, 5330 5950, 5370, 5390, 5410, 5430, 5450
Frequency (Hz)

Site 03CHI5-HY
Condition AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR840308-01K

ANT BLE (2M) CH39 2480MHz Ant. 2 + 802.11ac VHT80 CH42 5210MHz Ant. 1

Simultaneously Vertical

Fundamental

) @Buvim) Date: 2018.07.17 ) @Bvim) Date: 2018.07.47
1300 1300
1200 1200
1100 1100
1000 1000 !
ey
909 900
04y ooy i I PEAK 74
704 700
b 500
609
A
e ETCE)
Y —————— L 500 e
P
409 Py —
300 300
209 200
109 100
005050, 5050, 5070, 0%, 51i0._ 510 5160, G0 o0, ezi0 oz 7 00 7000, £ 00, ED D 700
Frequency (WHe) Frequency (WH)
Pe ak site O3CHI5-HY site $03CHIS-HY
Condition PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition :PEAK_74 3m 91200_15_1620 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
1 @8uvim) Date: 2018.07.17

1300

1200

100

1000

909

.
=

!
-

100)

000 5050 505, 5070. 5090 510 5130, 5150 5170, 5190, 5210, 5230, 5260
Frequency (Hz)

Avg site 03cCHISHY Left blan k
. Condition AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456

Page Number 1 C39 of C60
FAX : 886-3-328-4978



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

ANT

BLE (2M) CH39 2480MHz Ant. 2 + 802.11ac VHT80 CH42 5210MHz Ant. 1

Simultaneously

Vertical

Fundamental

Peak

1 (dBuVim) Date: 2018.07.17

bt

o
800 PEAK_BE 74
700

o0d .

500 WNWMMM R A

180 5210, 5230, 5250, 5270 5290, 5310 5330 5350 5370, 5390. 5410, 5430. 546
Frequency (MHz)

site 03CHI5HY
Condition PEAK_BE_74 3m 9120D_15_1620 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Left blank

Avg.

1 (dBuVim) Date: 2018.07.17

AVG_BE[ 54|

100)

180 5210, 5230, 5250, 5270 5290, 5310, 5330 5950, 5370, 5390, 5410, 5430, 5450
Frequency (Hz)

Site 03CHI5-HY
Condition AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11ac VHT80 (Band Edge @ 3m)

ANT BLE (2M) CH39 2480MHz Ant. 1 + 802.11ac VHT80 CH42 5210MHz Ant. 2

Simultaneously Horizontal Fundamental

1 (dBuVim) Date: 2018.07.17

A (@BuVim) Date: 20180747

1000
o~
90.f 900
s00f : 300 T
700 T 700)
b
60 500
AR
w.n.w«..‘wmmwwwwww 509 Www/ e
00 400

300
209 200
109 100
005050, 5050, 5070, 5080, 51i0._ 5105160, G0 o0, ez oz 7 00 7000, £ 00, ED D 700
Frequency (WHe) Frequency (WH)
Peak site O3CHI5-HY site $03CHIS-HY
Condition PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition :PEAK_74 3m 9120D_15_1620 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
1 @8uvim) Date: 2018.07.17
1300
1200
100
1000
909

: 1

w.n_—/_/—/
400)

000 5050 505, 5070, 5090 510 5130, 5150 5170, 5190, 5210, 5230, 5260
requency

5
)

Avg site 03cCHISHY Left blan k
. Condition AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR840308-01K

ANT BLE (2M) CH39 2480MHz Ant. 1 + 802.11ac VHT80 CH42 5210MHz Ant. 2

Simultaneously Horizontal Fundamental

1 (dBuVim) Date: 2018.07.17

e A

PEAK_BE 74

by
500) WWMMWWMWW o

180 5210, 5230, 5250, 5270, 5290, 5310 5330 530 5370. 5390. 5410. 5430, 546
Frequency (MHz)

Sif 03CHI5HY
Peak Concition PEAK_BE_74 3m 9120>_15_1620 HORIZONTAL Left b I an k

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

1 (dBuVim) Date: 2018.07.17

00—
s0f
700
60

AVG_BE[ 54|

180 5210, 5230, 5250, 5270 5290, 5310, 5330 5950, 5370, 5390, 5410, 5430, 5450
Frequency (Hz)

Avg site O3cHISHY Left blan k
. Condition AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456 Page Number : C42 of C60
FAX : 886-3-328-4978



seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR840308-01K

ANT BLE (2M) CH39 2480MHz Ant. 1 + 802.11ac VHT80 CH42 5210MHz Ant. 2

Simultaneously Vertical Fundamental

) @Buvim) Date: 20180747 ) @Buvim) Dates2018.07.17

1300 1300
1200 1200
1100 1100

1000 1000 1

R ————r—
s0q) “‘j 509
704 : 700
SO0 e 50 - A -
409 P
300 200
209 200
109 100
005050, 5050, 5070, 0%, 51i0._ 5105160, G0 o0, ez oz 57 00 7000, D 000, ED D 7
Frequency (Hr) Frequency (HHr)
Pe ak site O3CHI5-HY site $03CHIS-HY
Condition PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition :PEAK_74 3m 9120D_15_1620 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW-1000.000KHz VBW-3000.000KHz SWT:Auto
1 @8uvim) Dates2018.07.17

1300

1200

100

1000

a0 \
700 !
ool \\
s09

100)

000 5050 505, 5070. 5090 510 5130, 5150 5170, 5190, 5210, 5230, 5260
Frequency (Hz)

Avg site 03cCHISHY Left blan k
. Condition AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456 Page Number : C43 of C60
FAX : 886-3-328-4978



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

ANT

BLE (2M) CH39 2480MHz Ant. 1 + 802.11ac VHT80 CH42 5210MHz Ant. 2

Simultaneously

Vertical

Fundamental

Peak

1 (dBuVim) Date: 2018.07.17

PEAK_BE 74

i
500 WMMWAWMWMMWM 4

180 5210, 5230, 5250, 5270, 5290 5310 5330 5350 5370 5390. 5410, 5430. 546
Frequency (MHz)

site 03CHI5HY
Condition PEAK_BE_74 3m 9120D_15_1620 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Left blank

Avg.

1 (dBuVim) Date: 2018.07.17

AVG_BE[ 54|

100)

180 5210, 5230, 5250, 5270 5290, 5310, 5330 5950, 5370, 5390, 5410, 5430, 5450
Frequency (Hz)

Site 03CHI5-HY
Condition AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11n HT40 (Band Edge @ 3m)

ANT

BLE (2M) CH39 2480MHz Ant. 2 + 802.11n HT40 CH151 5755MHz Ant. 1

Simultaneously

Horizontal

Fundamental

+ RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

) @Buvim) Date: 2018.07.17 ) @Bvim) Date: 2018.07.47
1300 1300
1200 1200
1100 | 1100 X
1000 1000
900 // 500
909 PERK B 74 ooy PEAK 74
709 700
609 500
500 500
o NS
P PPWIIECE P [t - Py, S PR UMV SIS T
300 300
209 200
109 100
450 7463 2405.2467 7468 2477 2475 24752471 2473 2401 2405 2405 2487 2400 2491 2493 TATE 24T, 0 W00 W00 00 106 706 700 o 7. 0
Freauency (WHe) Frequency (WH:)
Peak site 03CHIS-HY site £ 03CHI5-HY
Condition PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition :PEAK_74 3m 9120D_15_1620 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
1 @8uvim) Date: 2018.07.17 ) @Buvim) Date: 2018.07.47
1300 1300
1200 1200
100 1100 -
1000 1000
0.0/ 7 900,
w00 / w09
700 700
609 G BE 54 600 A 54
500 N 500
By B \N_J\NM/ N 9 O — B, ———r—
300 300fereereor e
209 200
109 100
450 2463 2405.2467 2468, 2471 2473 2475, 2477 2478, 2401 24832405 2407 2400 2491 2497 TATE 2457, o0 0. W00 700 100 Zion 700 2500 700 000
Frequency (e) Frequency (HH:)
Avg site $03CHI5-HY site $03CHIS-HY
. Condition AVG_BE_54 3m 91200_15_1620 HORTZONTAL Condition + AVG_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHZ VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 C45 of C60



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

1 @Buvim) Date: 2018.07.17 ) @Buvim) Dates2018.07.17

1300 1300

1200 1200

1100 1100 ;

1000 1000

909 900

909 1 peaeenal 800 PeAC7A]

709 700

609 500

500 500

Dy MU IS R ™

300 300

209 200

109 100

8 200 AT 40 AT TS AT T TS TS 240 2001 240 451 2455 455 4T 2 00 w00 W00 700 1900, o0 2500 700, 0
Freaiency (k)
Peak site O3CHI5-HY site $03CHIS-HY
Condition PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition :PEAK_74 3m 91200_15_1620 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
1 @8uvim) Date: 2018.07.17 ) @Buvim) Dates2018.07.17
1300 1300
1200 1200
100 1100 -
1000 A 1000
s0q / \ a0
400 \ 300
i
609 G BE 54 600 A 54
500 500
L B P G ot s e N 9 ]
300 300 b
209 200
109 100
450 2463 2405.2467 2468, 2471 2473 2475, 2477 2478, 2401 24832405 2407 2400 2491 2497 TATE 2457, o0 0. W00 700 100 Zion 700 2500 700 000
Frequency (He) Freauency (IHz)
Avg sire $ 03CHISHY site $03CHISHY
. Condition AVG_BE_54 3m 91200_15_1620 VERTICAL Condition + AVG_54 3m 9120D_15_1620 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto < RBW:1000.000KHz VBW:L000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 C46 of C60



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11n HT40 (Band Edge @ 3m)

ANT

BLE (2M) CH39 2480MHz Ant. 1 + 802.11n HT40 CH151 5755MHz Ant. 2

Simultaneously

Horizontal

Fundamental

+ RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

: AV6_54 3m 9120D_15_1620 HORLZONTAL
+ RBW:1000.000KHZ VBW:1000KHzZ SWT:Auto

) @Buvim) Date: 2018.07.17 ) @Bvim) Dates2018.07.17
1300 1300
1200 1200
1100 1100
1
1000 1000
909 1 900
909 7 PERK B 74 800 PeAC7A]
709 / 700
609 500
500 : 500
P! RISV RN IESS S st At ] o
300 300
209 200
109 100
450 2463 2405.2467 7468 2477 2475 24752471 2473 2401 24552405 2487 2400 2491 249 TATE 24T, 0 W00 W00 00 106 706 700 o 7. 0
Freauency (WHe) Frequency (WH:)
Peak site 03CHIS-HY site £ 03CHI5-HY
Condition PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition :PEAK_74 3m 9120D_15_1620 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
1 @8uvim) Date: 2018.07.17 ) @Buvim) Dates2018.07.17
1300 1300
1200 1200
100 1100
1
1000 ~ 1000
A\ s
400 / A 300
700 700
609 G BE 54 600 A 54
500 500
“09 PoS [N 9 S ——
300 300t
209 200
109 100
450 2463 2405.2467 2468, 2471 2473 2475, 2477 2478, 2401 24832405 2407 2400 2491 2497 TATE 2457, o0 0. W00 700 100 Zion 700 2500 700 000
Frequency (e) Freauency (IHz)
Avg site $03CHI5-HY site $03CHIS-HY
. Condition AVG_BE_54 3m 91200_15_1620 HORTZONTAL Condition

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C47 of C60




ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

ANT

BLE (2M) CH39 2480MHz Ant. 1 + 802.11n HT40 CH151 5755MHz Ant. 2

Simultaneously

Vertical

Fundamental

+ RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

1 @Buvim) Date: 2018.07.17 ) @Bvim) Date: 2018.07.47
1300 1300
1200 1200
1100 1100
1000 1000 i
n -
909 i PERK B 74 ooy PEAK 74
709 / 700
609 500
500 500
Py v R S ST N ————— P! S B e LR
300 300
209 200
109 100
450 7463 2405.2467 7468 2477 2475 24752471 2473 2401 2405 2405 2487 2400 2491 2493 TATE 24T, 0 W00 W00 00 106 706 700 o 7. 0
Freauency (WHe) Frequency (WH:)
Pe ak site O3CHI5-HY site $03CHIS-HY
Condition PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition :PEAK_74 3m 91200_15_1620 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
1 @8uvim) Date: 2018.07.17 ) @Buvim) Date: 2018.07.47
1300 1300
1200 1200
100 1100
1000 1000 1
909 900
400 300
700 700
609 G BE 54 600 A 54
500 500
409 o G N 400 RS N o, S e———
300 300t
209 200
109 100
450 2463 2405.2467 2468, 2471 2473 2475, 2477 2478, 2401 24832405 2407 2400 2491 2497 TATE 2457, o0 0. W00 700 100 Zion 700 2500 700 000
Frequency (e) Frequency (HH:)
Av g . sire $ 03CHISHY site $03CHISHY
Condition AVG_BE_54 3m 91200_15_1620 VERTICAL Condition + AVG_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHZ VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C48 of C60



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11n HT40 (Band Edge @ 3m)

ANT BLE (2M) CH39 2480MHz Ant. 2 + 802.11n HT40 CH159 5795MHz Ant. 1
Simultaneously Horizontal Fundamental
1009 ~ 1009
%00 / 90,0
wd
- wd
00 e i e S TS A T P 400) gl
s
Pe ak site 03CHI5HY site £ 03CHISHY.
Condition PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition :PEAK_74 3m 9120D_15_1620 HORIZONTAL
IO 000K 4 YoV 3000 600K SwoAS o To0000gkE TeWT 3000 00K WAt
800 \ 80.0)
00 AVG_BE 51| 600 AVG 54
- wd
wd N o
30.0 R e e —
Avg Site £ 03CHI5-HY site £ 03CHISHY
. Condition AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition : AV6_54 3m 9120D_15_1620 HORIZONTAL
eBVOGHOOK s VB 00k Ut ABMIo00B00k e ook S Ao

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

ANT BLE (2M) CH39 2480MHz Ant. 2 + 802.11n HT40 CH159 5795MHz Ant. 1
Simultaneously Vertical Fundamental
90| / 900,
800 [PEAK_BE 74 809 PEAK 74
700/ / \ 700
s
iy : o
P UV S pAT NS podtmiotinicis] P S FUPUR WU S RS S
-
Pe ak site 03CHIS-HY site £ 03CHI5-HY
Condition PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition : PEAK_74 3m 9120D_15_1620 VERTICAL
ROWIT000 000K i 300002 SWT-Auto OO0 000K+ W S000O0KH: SWT Auto
pas -
600 i e BE 58 609 )
500 \f 500,
w A N S S R s s S S
b B
Avg . site +03CHIS-HY site +03CHIB-HY
Condition AVG_BE_54 3m 9120D_15_1620 VERTICAL Condition : AV6_54 3m 9120D_15_1620 VERTICAL
ROWAOGR 00N VO 000KE s SWT Ao ROWAOD 000K VoW cO0Rs s SWT Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11n HT40 (Band Edge @ 3m)

ANT

BLE (2M) CH39 2480MHz Ant. 1 + 802.11n HT40 CH159 5795MHz Ant. 2

Simultaneously

Horizontal

Fundamental

+ RBW:1000.000KHZ VBW:1000KHzZ SWT:Auto

) @Buvim) Date: 2018.07.18 ) @Bvim) Date: 2018.07.18
1300 1300
1200 1200
1100 | 1100 -
1000 - 1000
909 900
909 PERK B 74 ooy PEAK 74
709 700
609 500
:
500 500
P e LT S S Y S PP SR
300 300
209 200
109 100
450 7463 2405.2467 7468 2477 24TS 24752471 2473 2401 2483 2405 2487 2400 2491 249 TATE 24T, 0 W00 W00 00 106 706 700 o 7. 0
Freauency (WHe) Frequency (WH:)
Peak site O3CHI5-HY site $03CHIS-HY
Condition PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition :PEAK_74 3m 9120D_15_1620 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
1 @8uvim) Date: 2018.07.18 ) @Buvim) Date: 2018.07.18
1300 1300
1200 1200
100 1100
1
1000 1000
909 900
400 300
700 700
609 G BE 54 600 A 54
500 500
wof 400 S o—— =
300 T 300t e
209 200
109 100
450 2463 2405.2467 2468, 2471 2473 2475, 2477 2478, 2401 24832405 2407 2400 2491 2497 TATE 2457, o0 0. W00 700 100 Zion 700 2500 700 000
Frequency (e) Frequency (HH:)
Avg site $03CHI5-HY site $03CHIS-HY
. Condition AVG_BE_54 3m 91200_15_1620 HORTZONTAL Condition + AVG_54 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C51 of C60




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

ANT BLE (2M) CH39 2480MHz Ant. 1 + 802.11n HT40 CH159 5795MHz Ant. 2
Simultaneously Vertical Fundamental
100.0f 100.0| 1
90.0/ / 90.0f
800 f [PEAK_BE 74 809 PEAK 74
s
50.0/ v 50,0
bbb g el o P VD Y
]
Pe ak site 03CHIS-HY site £ 03CHI5-HY
Condition PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition : PEAK_74 3m 9120D_15_1620 VERTICAL
ROWIT000 000K i 300002 SWT-Auto OO0 000K+ W S000O0KH: SWT Auto
1000] ~ 100.0) 2
900 7 \ 900
s00) / 300)
/ 1\
00 AVG_BE 51| 600 AVG 54
=g { g
w.nw - 11 400 SN O N S
A~ o N B—
Avg . site +03CHIS-HY site +03CHIB-HY
Condition AVG_BE_54 3m 9120D_15_1620 VERTICAL Condition : AV6_54 3m 9120D_15_1620 VERTICAL
ROWAOGR 00N VO 000KE s SWT Ao ROWAOD 000K VoW cO0Rs s SWT Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11ac VHT80 (Band Edge @ 3m)

ANT

BLE (2M) CH39 2480MHz Ant. 2 + 802.11ac VHT80 CH155 5775MHz Ant. 1

Simultaneously

Horizontal

Fundamental

) (dBuVim) Date: 20180718

Peak

<

3 PERK_BEB4) 1524
+

BT Y A

750

Site
Condition

5760 5a00. 5620 5840, 5800. 5680, 5900 5920, E
Frequency (z)
+03CHI5-HY
PEAK_BE(B4)_16-24 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

o oo 0180740
PR BB fE24
1500 w09
1200 ] 10
100 SR 1100 .
1000 P e 1000
90.f < n 900
800 < a2 s 300
e o LTI —n peaum
604 M 500 j
P Yo—
sogf e 500 P e e
w0 09
500 09
209 209
109 109
T NS R  — o ww o 7o £ o 700
Heaiency e reauencs )
Pe ak site 03CHI5HY site £03CHIBHY
Condition PEAK_BE(B4)_16-24 3m 9120D_15_1620 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_15_1620 HORIZONTAL
REWI000.000KH VBW:3000.000KHz SWT-Auto REWH1000.000KHz VBW-3000.000KHz SWT:Auto
vy oo 20100748
1500 |
1200 {
Al

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

ANT

BLE (2M) CH39 2480MHz Ant. 2 + 802.11ac VHT80 CH155 5775MHz Ant. 1

Simultaneously

Vertical

Fundamental

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

s aBovim) bate: 2018.07.18 ) B Date: 20180718
PEAK BB 1621
1300 1300
1200 y 1200
109 N 1109
g - L 1009 ;
a0 _ [W'"‘w” a0
g I N B = WZW B —n/ —
a0 a0
)
S00haraiie e S 500 e
400 09 |
300 200 i
204 209
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Bluetooth LE (2Mbps) and WIFI 802.11ac VHT80 (Band Edge @ 3m)

ANT

BLE (2M) CH39 2480MHz Ant. 1 + 802.11ac VHT80 CH155 5775MHz Ant. 2
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ANT

BLE (2M) CH39 2480MHz Ant. 1 + 802.11ac VHT80 CH155 5775MHz Ant. 2
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Vertical
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Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11ac VHT80 (Harmonic @ 3m)

ANT

BLE (2M) CH39 2480MHz Ant. 2 + 802.11ac VHT80 CH42 5210MHz Ant. 1

Simultaneously

Horizonta

Vertical

Peak

Date: 2018-08.04

AVG 54

i
\
!

000 12000 16000, 20000 24000, 28000, 32000 36000, 4001

Frequency (MHz)

03CHIB-HY
EAK_74 3m 9120D_15_1620 HORIZONTAL
ak

Date: 2018.08.04

VG54

uuuuuu

EAK_74 3m 9120D_15_1620 VERTICAL
eak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C57 of C60



FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11ac VHT80 (Harmonic @ 3m)

ANT

BLE (2M) CH39 2480MHz Ant. 1 + 802.11ac VHT80 CH42 5210MHz Ant. 2

Simultaneously

Horizonta

Vertical

Peak

Date: 2018-08.04
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EAK_74 3m 9120D_15_1620 HORIZONTAL
ak

Date: 2018.08.04
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Emission below 1GHz

Bluetooth LE (2Mbps) and WIFI 802.11ac VHT80 (LF)

ANT

BLE (2M) CH39 2480MHz Ant. 2 + 802.11ac VHT80 CH42 5210MHz Ant. 1

Simultaneously

Vertical
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Date: 2018.08.04

¥ s

+ QP 3m BILOG_15_41912 HORTZONTAL

+ QP 3m BILOG_15_41912 VERTICAL

@0 50 600,
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Bluetooth LE (2Mbps) and WIFI 802.11ac VHT80 (LF)

ANT

BLE (2M) CH39 2480MHz Ant. 1 + 802.11ac VHT80 CH42 5210MHz Ant. 2

Simultaneously

Horizontal

Vertical
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Peak
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR840308-01K

Appendix D. Duty Cycle Plots

Antenna Band Cy?:lIJ(?(/% ) T(us) | 1/T(kHz) S\é;BtinYg Fac?tl)j:{ dB)
1 Bluetooth - LE for 2 Mbps 56.80 1065.00 0.94 1kHz 2.46
2 Bluetooth - LE for 2 Mbps 56.80 1065.00 0.94 1kHz 2.46
1 5GHz 802.11n HT40 100.00 - - 10Hz 0.00
2 5GHz 802.11n HT40 100.00 - - 10Hz 0.00
1 5GHz 802.11ac VHT80 100.00 - - 10Hz 0.00
2 5GHz 802.11ac VHTS80 100.00 - - 10Hz 0.00
TEL : 886-3-327-3456 Page Number : D-10of4

FAX : 886-3-328-4978
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.. FR840308-01K

<Ant. 1>
Bluetooth — LE for 2Mbps

Spectrum EVD

Ref Level 20.00 dBm Offset 25.40 dB @ RBW 10 MHz
o Att 20dB @ SWT Sms @ VBW 10 MHz
SGL

@ 1Pk Max

D3[1] -0.01 dB

1.87500 ms
D2 D3 M1[1] 4.59 dBm
4 60.00]ps|

10 dBm
A 4

dBm

10 dBm

20 dem

Y30 dem band bty btk

-40 dBr

-50 dBm

-60 dem

-70 dem

CF 2.44 GHz 1001 pts 500.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 | 60.0 ps 4.59 dBm
D2 M1 1) 1.065 ms | -0.02 dB
D3 M1 1 1.875 ms -0.01 dB

T T Ry GIRRNRNND W8

N\

Date: 26.JUN.2018 03:40:41

802.11n HT40

RBW 10 MHz )elta 3 [T1 ]
~VBW 10 MHz

Ref 30 dBm ~Att 20 dB SWT 5 ms

30 Offfet 282 dB Marker [EE )
3
21] 55 dBm
K e K ey 4 R I o e 2 i R S shst b o ialsl IEY

Center 5.19 GHz 500 ns/

Date: 4.JUL.2018 03:44:32

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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802.11ac VHTS80

RBW 10 MHz )elta 3 [T1 ]
«VBW 10 MHz

Ref 30 dBm ~Att 20 dB SWT 5 ms

Center 5.21 GHz 500 ns/

Date: 4.JUL.2018 03:59:51

<Ant. 2>
Bluetooth — LE for 2Mbps

Spectrum EVD

Ref Level 20.00 dBm Offset 25.40 dB @ RBW 10 MHz
o Att 20dB @ SWT Sms @ VBW 10 MHz
SGL

@ 1Pk Max

D3[1] -0.04 dB
- M . 1.87500 ms|
10 dBm: i) o3 :
0 ¢gBm 2.00000 ms|

-10 dem

-2p dem
40 dem LR SV e s b A

-40 dBr

-50 dBm

-60 dem

-70 dem

CF 2.44 GHz 1001 pts 500.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 | 2.0 ms 6.66 dBm
D2 M1 1) 1,065 ms | -0.03 dB
D3 M1 1 1.875 ms -0.04 dB

i ] Ready LLLLLLLLL ‘- y

TEL : 886-3-327-3456 Page Number : D-30of4
FAX : 886-3-328-4978
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802.11n HT40

RBW 10 MHz )elta 3 [T
~VBW 10 MHz

Ref 30 dBm ~Att 20 dB SWT 5 ms

Center 5.19 GHz 500 ns/

Date: 4.JUL.2018 04:14:46

802.11ac VHT80

RBW 10 MHz )elta 3 [T
~VBW 10 MHz

Ref 30 dBm ~Att 20 dB SWT 5 ms

30 Offpet 28|22 dB Marker [ |

Yy 7

Center 5.21 GHz 500 ns/

Date: 4.JUL.2018 04:05:17

—— THE END———
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